The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,

follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer

screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

5-6E5 COWOTE Il - FUSELAGE

|||||

2458

Parts Drawing page

Parts List page




d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



PAGE 00-1
S$-18 Stinger - General Information
# DESCRIPTION PART NUMBER QUANTITY
1. Flight Log Book FLIGHT LOG 1
2. Maintenance Log Book MAINTENANCE LOG 1
3. Assembly Manual ASSEMBLY MANUAL(18) 1
4. Text Manual TEXT MANUAL(18) 1
5. Figure Manual FIGURE MANUAL(18) 1
6. Raw Stock Kit KAACO0038 1
6. 7/8" x.058 x 60" Anodized Aluminum Tubing KAAC0038-1 1
6. 3/8" x.058 x10" Anodized Aluminum Tubin KAAC0038-2 1
6. 1" x.049x 105" Anodized Aluminum Tubing KAACO0038-3 1
6. 11/8"x.058 x6"  Anodized Aluminum Tubing KAAC0038-4 1
6. 1/4" x.028 x 24" Anodized Aluminum Tubing KAAC0038-5 1
6. 1/2" x.035 x 288" Anodized Aluminum Tubing KAAC0038-6 1
6. 1" x1' x21/2"PVC KAACO0038-8 1
6. 3/4" x.050x 30" Aluminum Strip KAAC0038-9 1
6. 3/8" x.035x4" Anodized Aluminum Tubing KAAC0038-10 1
7. #30 Copper Clecos #30CLECOS 12
8. Cleco Pliers CLECO PLIERS 1
9. S-18 Stinger Tail Logo Decal KPPL0O005 2
10. Warning Label KPPL0001 1
11. Safety Wire SAFETY WIRE 1
12. Loctite Blue LOC-TITE 1
13. Rans S-18 Decal KPPL0004 2
14. Range Decals RANGE DECAL 1
15. Experimental Decal Sheets EXPER-DECAL 1

6/25/01



ADVTASNA
II d4ONILS 81—S SUULSRY

(X,

.;\\W -\\.\




PAGE 01-2

S-18 Stinger - Fuselage

# DESCRIPTION PART NUMBER QUANTITY
1. Fuselage KAFU0032 1
2. Serial Number Locaton e 0

3/ 1/01



c0/¢1/80
€10

RARIWMIET S—18 STINGER 11 i
TAIL BOOM ASSEMBLY



$-18 Stinger - Tail Boom Assembly

PAGE 014

# DESCRIPTION PART NUMBER QUANTITY
1. 5-18 Tailboom Assembly KAFU0042 1
2. 3/16" Bolt AN3-11A 6
3. 3/16" Thin Washer AN960-10L 6
4. 1/4" Bolt AN4-13A 3
5. 3/16" Thick Washer AN960-10 18
6. 1/4" Thin Washer AN960-416L 3
7. AFT Boom Doubler KPFU0311 3
8. 5/16" Bolt AN5-7A 4
9. S$-18 Tailboom Extension KPFUOQ315 1
10. 3/16" Shear Nut AN364-1032A 6
11. 3/16" Nut Plate K-1000-3 1
12. 3/32" Aluminum Pop Rivet 40APR1/8 2
13. 5/16" Shear Nut AN364-524A 4
14. 1/4" Shear Nut AN364-428A 3
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 47
16. FWD Boom Doubler KPFU0303 2
17 . 5/16" Thick Washer AN960-516 10
18. AFT Boom Doubler KPFU0304 2
19. Aluminum Shim, 3/4" x .050 x 8" * KAAC0038-9 0
20. Elevator Push Pull Tube Guide KPFU0330 1
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 12
22. Tail Extension Hole Finder - Upper KPHS0039 2
23 . Tail Extension Hole Finder - Lower KPHS0040 2
24 Epoxy S 0
25. 3/16" Flush Rivet MS20426A-6-5 4
26. 3/16" Aluminum Pop Rivet 128SPR3/8 6

*Builder must fabricate from Raw Stock.

8/29/02



£0/ed/1

ATHNHSSY dVdD NIV
[T 44ONILLS 81—-S S(UEeR

v/8¢AN

M3IA 3dIS
gv30 NIV

G-10



S-18 Stinger - Main Gear Assembly

PAGE 01-6

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-31A 4

2. 5/16" Thin Washer ANS60-516L 16

3. 3/16" Bolt AN3-13A 1

4., Gear Tension Strap KPMGO0138 1

5. Anti-Chafe Strips, Main Gear KPMG0142 2

6. S-18 Aluminum Leaf Gear KSMG0018 1

7. Spacer Block, Leaf Gear KPMGO0136 4

8. Gear Clamp Bar KPMGO0135 2

9. 5/18" Tensile Nut AN365-524A 4
10. 3/16" Thin Washer AN960-10L 2
11. 3/16" Shear Nut AN364-1032A 1
12. 5/16" Thick Washer AN960-516 4
*Supplied pre-assemblied with KSBS0026.

Supplied pre-assembled with KSMGO0020. 2/6/2003

“**Builder must fabricate from Raw Stock, or modify.



E/Ed/L

ATHNASSV dAXVEH TVOINVHOHK
II JIDNILS 8T1-S SUUCER

L ZOvaN

ATBNISSY Y3A3
I¥vy8 33S



S-18 Stinger - Mechanical Brake Assebmbly

PAGE 01-8

“*Supplied pre-assembled with KSMG0020.

“**Supplied pre-assembled with KSMG0019.

# DESCRIPTION PART NUMBER QUANTITY
1. Adjustable Cable Ferrule 2373 2
2. Insert Nut* I-NUT 2
3. 1/4" Bolt - Drilled Head AN4H4A 2
4. 1/4" Thin Washer AN960-416L 2
5. 1/4" Shear Nut AN364-428A 2
6. Brake Arm** KSBS0026-4 0
7. 5/16" Loc-Washer ** KSBS0026-2 0
8. 5/16" Course Thread Loc Nut ** KSBS0026-3 0
9. Wire Stop / Screw 2360 2
10. Cable Housing B-CH 16 ft
11. Brake Wire TR-PW 16 ft
- 12. Cable Conduit Ferrule End Cap 80-0002-01 2
13. Loctite Blue LOC-TITE 0
14. 1/4" Bolt AN4-5A 2
15. 5/16" Thick Washer AN960-516 8
16. 5/16" Bolt AN5-22A 4
17. 3/8" Bolt ANG-22A 4
18. 5" Brake Kit KSBS0026 2
19. Brake Shoe & Pad ** KSBS0026-1 0
20. Brake Spacer Block *** KSMG0020-2 0
21. Axle *** KSMGO0020-1 0
22. 3/8" Thick Washer AN960-616 4
23. 3/8" Tensile Loc Nut AN365-624A 4
24 . 5/16" Tensile Nut AN365-524A 4
25. 3/4" Axle Kit KSMG0020 2
26 . Bolt **** KSMGQ0019-2 0
27 . 5" Drum KSBS0025 2
28 . Bearing & Seal **** KSMG0019-4 0
29. Wheel Halve **** KSMG0019-1 0
~ 30. 6" Tundra Tire KSMG0002 2
31. 6" Tundra Tire Tube KSMG0003 2
32. Nut > KSMG0019-3 0
33. Pin** KSMG0020-4 0
34 . Nut *** KSMG0020-3 0
35. 6" Wheel Kit KSMG0019 2
*Builder must maodify.
Supplied pre-assembled with KSBS0026. 2/5/2003



€o/ee/i

MD4448

HYDRAULIC BRAKE LINE,

REFERENCED FROM OPTIONAL = ——
HYDRAULIC BRAKE PEDAL
INSTALLATION.

*SMALL BUSHING

§" TO " SUPPLIED 3*
WITH BRAKE KIT.

RRARIMES S—-18 STINGER 11
OPTIONAL HYDRAULIC BRAKE INSTALLATION

S

4
/.0

W

—THREAD
SEALANT

v8-10



$-18 Stinger - Optional Hydraulic Brake Installation

PAGE 01-8B

# DESCRIPTION PART NUMBER QUANTITY
1. Cotter Pin MS24665-360 2
2. Castle Nut11/2x6 MS21025-24 2
3. 8" Wheel & Brake Kit KSMG0017 2
4. Straight Fitting KSBS0002 2
5. 5/16" Thick Washer ANS60-516 4
6. 5/16" Tensile Nut AN365-524A 4
7. 3/8" Thin Washer ANS60-616L 4
8. 3/8" Tensile Nut AN365-624A 4
9. Axle-Main Gear KPMG0124 2
10. 5/16" Bolt AN5S-22A 4
11. 3/8" Bolt ANBG-22A 4
12. 1/4" Blue Fuel Line FS-FL 3in
13. Long Zip Tie LG-N-TIE 3]
14. 6" Tundra Tire Tube KSMG0003 2
15. 8" Tundra Trie KSMG0002 2

2/7/2003



90/v0/CL

ATTACH SPRINGS TO BOTTOM
OF RUDDER CONTROL HORN

(SEE RUDDER).

TAILWHEEL ASSEMBLY DETAIL

PRESS KEY
INWARD

2

\ﬂmuué

32

13

4 MD3880
S REV. A

RARIMES S—18 STINGER I
TAILWHEEL ASSEMBLY & INSTALLATION

6-10



S-18 Stinger - Tail Wheel Assembly and Installation

PAGE 01-10

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-12A 2
2. 5/16" Bolt AN5-22A 1
3. 1/4" Eyebolt AN43B-5A 2
4. 3/16" Thick Washer AN960-10 4
5. 3/16" Tensile Nut AN365-1032A 2
6. 1/4" Thick Washer AN960-416 2
7. "S"Hook TW-SHOOK 2
8. Return Spring TW-S-SPR 2
9. Tailwheel - Spring Mount Channel * KPTGO0007 1
10. 5/16" Tensile Nut AN365-524A 1
11. Tailwheel - Swivel Block * KPTGO0003 1
12. Tail Spring KPTG0024 1
13. Tailwheel - Fork * KPTGO0005 1
14. Tailwheel - Steer Horn * KPTGO0004 1
15. 5/16" Thick Washer AN960-516 2
16. 1/2" Thick Washer * AN960-816 1
17. Tailwheel * KSTG0002 1
18. Cotter Pin * MS24665-287 2
19. Socket Head Cap Screw * KSHWO0058 1
20. Chain TW-C 2
21. Grease Fitting * MS5003-1 1
22. 1/2" Castle Nut * AN320-8 2
23. Aluminum Shim, 3/4" x .050 x 2 1/2" ** KAAC0038-9 0
24. Washer * KSHWO0059 1
25. Aluminum Bushing, 1/4" x .028 x 5/16" ** KAAC0038-5 0
26. Tailwheel Assembly KATG0002 1
27. 1/4" Shear Nut AN364-428A 2
28. 3/8" Tensile Loc Nut * AN365-624A 1
29. 3/8" Thick Washer * AN960-616 1
30. Pillow Block Strap PBS 1
31. Tailwheel - Tension Key * KPTG0006 1
32. Tailwheel - Tension Spring * KSTG0003 1
33. Hummertang T12-HT6 2
34. 1/4" Plain Bolt (-28x3/4) KSHWO0016 2
35. 1/4" Plain Nut AN345-416 2
36. Loctite Blue *** LOC-TITE 0
36. Gear Strap KPTGO0036 1

*Supplied with KATG0002.
**Builder must fabricate from Raw Stock.
***Referenced

12/4/2006



ENGINE MOUNT

. REFERENCE ENGINE
\N \/v SECTION

LO/L/E

MD3876

[]j RAENMES S—18 STINGER 11
KEEL INSTALLATION

L1-10



$-18 Stinger - Keel Installation

PAGE 01-12

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt (912) ANS-12A 2
1. 5/16" Bolt (503/582) AN5-10A 2
2. Stainless Steel U Bracket SU-118 2
3. 5/16" Thick Washer AN960-516 1
4. Aluminum Bushing, 3/8" x .058 x 1 3/4"* KAACO0020 0
5. 5/16" Tensile Nut AN365-524A 3
6. 5/16" Thin Washer AN960-516L 2
7. 1/8" Stainless Steel Pop Rivet - Cherry Q ** CCPQ-44 2
8. 1/4" Shear Nut AN364-428A 4
9. 1/4" Thin Washer ANZ60-416L 6
10. 1/4" Bolt AN4-26A 4
11. S-18 Keel KPFU0313 1
12. Primer Mount Bracket, 503/582 ** KPFS0027 1
13. 5/16" Bolt ANS-26A 1
14, Bracket W-BRKT 2
15. Loc Ring RL 27 1/4 2
16. 3/8" Clevis Pin MS20392-5C97 2
17 . 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
18. Teleflex Retainer W-TEL-R 1
19. Flap Dual Teleflex Retainer (FWD S-12 Style) FL-DTR-FWD 1
20. 1/4" Bolt AN4-37A 1
21. 1/4" Thick Washer AN960-416 5
22. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 6
23. Control Stick Tee CS-TEE14 1
24 . Bearing Flange BR-FLNG 2
25. Bearing SR4APP 2
26. Stand Off, 3/4" x 3/4" S50-3/4X3/4 1
27. 1/4" Shear Acorn Nut 52NKTE-048 1
28. 3/16" Shear Nut AN364-1032A 1
29. 3/16" Bolt AN3-24A 1
30. Shackle RL-205-T 2

*Builder must fabricate from Raw Stock.
**503/582 Engine Only

7/1/02



L0/8/0L

5 (503 ENGINE),

MD3928

RFRIYMNS3 S—-18 STINGER 11
CENTER COVER ASSEMBLY WITH MINI-POD
STANDARD DACRON COVERING

€L-10



S$-18 Stinger - Center Cover Assembly - with Mini-Pod - Standard Dacron Cover PAGE 01-14

# DESCRIPTION PART NUMBER QUANTITY
1. Center Cover - FWD Mount KPFUQ0038 1
2. Center Cover AFT Mount, RH KPFUO0039-R 1
3. Center Cover Bottom Mount - 503/582/912 KPFU0331 1
4. Center Cover Forward Wrap KPFU0320 1
5. Center Cover - AFT Wrap, 503 KPFUO0042 1
5. Center Cover - AFT Wrap, 582/912 KPFU0325 1
6. Reinforcement Tang KPAC0041 2
7. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 26
8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
9. Small Rubber Edging 8510K11 24 in
10. 3/32" Aluminum Pop Rivet 40APR1/8 12
11. 3/32" Aluminum Pop Rivet 40APR1/4 6
12. 1/4 Turn Stud #200 3
13. Rubber Washer #201 3
14. Wear Washer Nylon #103 3
15. 1/8" Aluminum Pop Rivet - Avex 1691-0410 12
16. 1/4 Turn Receptacle #302 3
17 . Center Cover AFT Mount, LH KPFUQ0039-L 1
18. Snap Ring #101 3
19. 8-32 Machine Bolt AN526-832R6 6
20, 8-32 Nut Plate MS21047-08 4
21. Single Ear Nut Plate MS21051-08 2

8/2/02



€0/10/50

RRAEIMISS S—18 STINGER 1I
NOSE POD ASSEMBLY

MD3885



$-18 Stinger - Nose Pod Assembly

PAGE 01-16

# DESCRIPTION PART NUMBER QUANTITY
1. AFT Belly Pan KPFUQ308 1
2. 3/16" Bolt AN3-11A 2
3. 3/16" Shear Nut AN364-1032A 8
4. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 12
5. 3/16" Bolt AN3-12A 2
6. Trim Tab Hinge ST-16-BENT 6
7. Belly Pan Side Formers KPFU0323 2
8. FWD Belly Pan KPFU0310 1
9. AFT Belly Pan Former KPFUO0306 1
10. Mid Belly Pan Former KPFU0307 1
11. FWD Rudder Pedal Pivot Tube * KPRDO0058 0
12. AFT Rudder Pedal Pivot Tube * KPRD0059 0
13. Nose Pod - Bottom Support Tube KPFUQ324 1
14. Nose Pod Arch Tube - Top Former KPFU0332 1
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 23
16. 1/4" Bolt AN4-13A 2
17. 1/4" Large Washer ANS70-4 2
18. Nose Pod KPFU0340 1
19. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 56
20. Rans S-18 Decal *** KPPLO004 0
21. Attach Bracket KPFUO0309 2
22. 8x 32 Nut AN364-832A 2
23. Document Pouch KPINO0045 1
24. 8-32 Truss Head Bolt AN515-8R7 2
25. 3/16" Plastic Washer PW-3 2
26. #8 Pan Head Screw 8X1/2 PHS 6
27. Log Books™** e 0
28. 3/16" Bolt AN3-3A 2
29. 5-18 Floorboard KPFU0317 2
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 18
31. AFT Floorboard Support KPFU0318 2
32. Floorhoard Attach Angle KPFU0380 1
33. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 62
34. Pitot Tube ™** W-ASI-P 0
35. Pitot Static Mount, 1" x 1" x 2 1/2" PVC ** KAAC0038-8 0
36. S-18 Footstep KPFU0319 1
37. Anti-Slip Tape 2" Abrasive * KSAC0045 7in
38. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 6
39. 1" Compression Tube Fitting TC-4 2
40. Insert Nut I-NUT 2
41. 3/16" Bolt AN3-12A 2
42 . Foot Step Doubler KPFU0346 1

*Referenced from Rudder Pedal and Rudder Cable Assembly.
**Builder must fabricate from Raw Stock.

***Refer to General Info Page ****Reference Electrical System 5/1/2003



LO/Y/S

ATHWNASSY TANVd INHWAYLSNI €06
[T JIDONILS 81-S SUUER

8
L88EAN ) prd ﬁ

L1-10



PAGE 01-
$-18 Stinger - 503 Instrument Panel G 1-18

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Pan Head Screw, 503 8X1/2 PHS 8
2. 1/8" Aluminum Pop Rivet - Cherry Q, 503 AAPQ-42 14
3. S-18 Instrument Panel Side Plate - RH, 503 KPIP0039-R 1
4. S-18 Instrument Panel Cover, 503 KPIP0040 1
5. S5-18 Instrument Panel Side Plate - LH, 503 KPIP0O039-L 1
6. S-18 Instrument Panel - Optional, 503 Blank KPIP0043 1
6. S-18 Instrument Panel - Standard, 503 Pre-cut KPIP0042 1
7. 1/4" Blue Pitot/Static Line, 503 * FS-FL 2 ft
8. 1/8" Stainless Steel Pop Rivet - Cherry Q, 503 CCPQ-42 4
9. 1/4" Rubber Grommet, 503 MS35488-11 1
*Referenced.

11/8/02



¢0/01/S0

¢
v8lL-1L0

T 39v13sSN4

[I d4ONILS 8l-5S SWUILE Y

ATHWASSY TANVd LNANWNNYLSNI 216/ 238G

ZLOVAN



$-18 Stinger - 582-912 Instrument Panel PAGE 01-18B

# DESCRIPTION PART NUMBER QUANTITY
1. $-18 Instrument Panel Forward Cover, 582/912 KPIP0061 1
2. S$-18 Instrument Panel Top Cover, 582/912 KPIPQ059 1
3. S-18 Instrument Panel Side Plate, 582/912 KPIP0058 2
4. S-18 Instrument Panel - 582 Optional - Blank KPIP0O054 1
4. $-18 Instrument Panel - Standard Pre-Cut, 582/912 KPIPQ055 1
5. 8-18 Instrument Panel Bottom Cover, 582/912 KPIP0O060 1
6. S8-18 Instrument Panel Mount Angle, 582/912 KPIP0O063 2
7. 1/8" Aluminum Pop Rivet - Cherry Q, 582/912 . AAPQ-42 28
8. 1/8" Stainless Steel Pop Rivet - Cherry Q, 582/912 CCPQ-42 10
9. 8x 32 Nut, 582/912 AN364-832A 6
10. #6 Small Pan Head Screw, 582/912 BRX1/2 PHS 16
11. B-32 Truss Head Bolt, 582/912 AN515-8R7 6
12. Rubber Grommet, 582/912 MS35489-10 1
13. 1/4" Blue Pitot Static Line * FS-FL 30 in
*Referenced.

11/8/02



LO/vLigL

TANVd INHWNNHLSNI LAV TVNOLJO
II d4ONILS 81-S SUULHR S

'NOILDFT3S INIWNYLISNI HO4 TvIIMLO3T3 ANV SINIWNHLISNL OL 3434«

S9LYaN

?{N
6 QL/E%
@(‘ ‘%8 Qg\v)L '

al
@ 3INM LOLId ONILSIX3
/

AN

38nl 10Ld Ol

4 081-10



$-18 Stinger - Optional AFT Instrument Panel

PAGE 01-18D

*Refer to Instruments and Electrical for Instrument Selection
**Optional Pitot Static Kit

# DESCRIPTION PART NUMBER QUANTITY
1. #6 Small Pan Head Screw 6Rx1/2 PHS 7
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 11
3. S-18 Optional AFT Panel - Side Plate - RH KPIP0051-R 1
. 4. S5-18 Optional AFT Panel - Side Plate - LH KPIP0051-L 1
5. S-18 Optional AFT Panel - Fwd Cover KPIP0053 1
6. S-18 Optional AFT Panel - AFT Panel-Standard Pre-cut KPIP0050 1
6. S-18 Optional AFT Panel - Optional Blank KPIP0070 1
7. S-18 Optional AFT Panel - Top Cover KPIP0052 1
8. Pan Head Phillips Bolt KSHWO0006 4
9. 5/8" Cushioned Tube Clamp MS21919-DG10 4
10. 3/16" Single Ear Nut Plate MS21051-L3 4
11. 3/32" Aluminum Pop Rivet 40APR1/8 8
12. 1/4" Blue Pitot/Static Line ** (Optional) FS-FL 12 ft
13. Line Clamp 3/8" ** (Optional) FS-LCL 3/8 8
14. 90 Withdrawal Fitting ** (Optional) 8342 2
15. Line Tee ** (Optional) 8338 2
16 . Straight Withdrawal Fitting ** (Optional) 8330 1

11/8/02



¢0/01/S0

ATHNHSSY TANVd LNANNLELSNI SOINOIAV "TVNOILLJO

8l-S SsSlUl=ER Y

[T ddONILS

6¢ZvAN

T~ 39v13SN4

381-10



S$-18 Stinger - Optional Avionics Panel

NOTE: Avionics panel may be used with all engines.

PAGE 01-18F

# DESCRIPTION PART NUMBER QUANTITY
1. 8-18 Instrument Panel Forward Cover, Avionics KPIP0047 1
2. S-18 Instrument Panel Top Cover, Avionics KPIP0046 1
3. $-18 Instrument Panel Side Plate, Avionics KPIP0045 2
4. S$-18 Instrument Panel - Standard Pre-Cut, Avionics KPIP0044 1
4. $-18 Instrument Panel - Optional Blank, Avionics KPIP0056 1
5. 8-18 Instrument Panel Bottom Cover, Avionics KPIP0048 1
6. S-18 Instrument Panel Mount Angle, Avionics KPIP0O068 2
7. 1/8" Aluminum Pop Rivet - Cherry Q, Avionics AAPQ-42 32
8. 1/8" Stainless Steel Pop Rivet - Cherry Q, Avionic CCPQ-42 14
9. 8 x 32 Nut, Avionics AN364-832A 6
10. #6 Small Pan Head Screw, Avionics B6RX1/2 PHS 17
11, 8-32 Truss Head Bolt, Avionics AN515-8R7 6
12. Rubber Grommet, Avionics MS35489-10 1
13. 1/4" Blue Pitot Static Line Avionics * FS-FL 30 in

*Referenced

11/8/02



L0/81/60

o
e
1
Y
©

/YT HIITE
SITTRI T H,

MD3916

RRFAEIYME3 S—-18 STINGER
AT AND RESTRAINT INSTALLATION




$-18 Stinger - Seat & Restraint Installation PAGE 01-20

# DESCRIPTION PART NUMBER QUANTITY
1. S-18 Seat Assembly KASTO0023 2
2. S-18 Hooker Harness KSST0014 2
3. 3/16" Bolt AN3-20A 4
4. 1/4" Bolt AN4-27A 2
5. 1/4" Thick Washer AN960-416 16
6. 1/4" Shear Nut AN364-428A 6
7. 1/4" Bolt AN4-20A 4
8. Seat Bottom Cover - FWD BPST0022 1
9. Seat Bottom Foam - FWD BPSTO0021 1
10. 3/16" Shear Nut AN364-1032A 12
11. 1/4" Quick Pin PIN 1/4X1.2 4
12. Seat Attach Angle KPST0051 4
13. 3/16" Bolt AN3-6A 4
14. 3/16" Thin Washer AN960-10L 10
15. Sprint Brace Flute Tube BPSTO0001 4
16. 3/16" Bolt AN3-12A 4
17. 3/16" Steel Rivet SSPQ-68 4
18. Seat Bottom Cover - AFT KPST0055 1
19. Seat Bottom Foam - AFT KPST0056 1
20. S-18 Seat Belt Keepers - Velcro Closure KPST0057 2

09/18/2001



£0/10/S0

BOLTS TO TANG ON TAIL BOOM EXTENSION ~

RUDDER CABLE ROUTES INSIDE TAIL BOOM

RUDDER HORM
RIGHT AND LEFT
REFERENCED
FROM RUDDER
FRAME ASS'Y

REF. TAIL WHEEL

INSTALLATION /

16._¢

¥

REFERENCED FROM
NOSE POD ASSEMBLY

REFERENCED FROM
NOSE POD ASSEMBLY MD3877

RARINISS S—18 STINGER 11
RUDDER PEDAL AND CABLE ASSEMBLY



S$-18 Stinger - Rudder Pedal and Rudder Cahle Assembly

PAGE 02-2

# DESCRIPTION PART NUMBER _QUANTITY
1. 3/16" Bolt AN3-6A 2
2. 3/16" Bolt AN3-12A 2
3. 3/16" Shear Nut AN364-1032A 8
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
5. Rudder Return Tang ** KPAC0038 2
6. Aluminum Bushing, 1 1/8" x .058 x 1/2" * KAACO0038-4 0
7. 3/16" Thin Washer AN960-10L 20
8. Cable Guide HA-144 2
9. 3/16" Tensile Nut AN365-1032A 4
10. Rudder Return Spring KPCS0178 2
11. Small Pulley AN210-1A 4
12. Rudder Pedal Link Rod KPRDO0057 2
13. Pulley Attach Bracket KPCS0152 2
14. Rudder Cable KACS0029 2
15. Rudder Pedal KPRDO0056 4
16. 3/16" Large Washer AN970-3 8
17. 3/16" Bolt AN3-7A 6
18. AFT Rudder Pedal Pivot Tube KPRD0059 1
19. 3/16" Bolt AN3-14A 2
20. FWD Rudder Pedal Pivot Tube KPRDO0058 1

*Builder must fabricate from Raw Stock.
**Builder must modify.

5/1/2003



LO/OL/L

37

36

I
Jirirrwtmimincls

=]
-
Pl ]

RRAFEINMEI S—18 STINGER II
CONTROL STICK ASSEMBLY

3
4

Tr——

.

MD3915

| ST PR ¥

£-¢0



PAGE 02-4

$-18 Stinger - Control Stick System Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. Male Rod End, 1/4" X 1/4" NM-4 4
2. 1/4" Plain Nut AN345-416 8
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 16
4. 1/4" Shear Nut AN364-428A 8
5. 1/4" Thin Washer AN960-416L 15
6. Aft Control Stick KPCS0183 1
7. FWD Control Stick KPCS0182 1
8. Elevator Slider Tube KPCS0199 1
9. Inner Slide Tube KPCS0181 1
10. Push Pull Tube End Fitting KPCS0016 4
11. AFT Control Stick Connect Tube KPCS0185 1
12. 1/4" Bolt AN4-7A 5
13. FWD Control Stick Connect Tube KPCS0186 1
14. 1/4" Bolt AN4-23A 2
15. Control Stick Torque Tube KPCS0179 1
16. Rod End KSHWO0070 3
17. 114" Thick Washer AN960-416 3
18. 1/4" Plain Bolt 1/4X1 BOLT 4
19. Elevator Push Pull Tube KPCS0200 1
20. Bearing SR4APP 4
21. 3/16" Bolt AN3-4A 2
22. Push Pull Tube Guide KPCS0193 1
23. 1/4" Bolt - Drilled Head AN4H-14A 1
24. 3/16" Bolt AN3-5A 3
25. Aileron Pulley KPCS0184 1
26. 3/16" Thin Washer AN960-10L 3
27. 3/16" Shear Nut AN364-1032A 7
28. 3/16" Thick Washer AN960-10 4
29. 1/4" Bolt AN4-14A 2
30. U Bracket KPAC0036 1
31. 3/16" Bolt AN3-15A 2
32. Small Cotter Pin ME24665-134 1
33. 1/4" Castle Nut AN310-4 1
34, Aluminum Bushing, 3/8" x .058 x 1 1/8" * KAAC0038-2 0
35. 3/16" Large Washer ** AN970-3 3
36. Control Stick Grip CS-G 2
37. Control Stick End Cap CS-EC 2
38. Elevator Yoke KPELO015 1

*Builder must fabricate from Raw Stock.
“*Drill out inside diameter to 1/4".

7/10/01



BL\

g1-S sSUIELY

ATANASSYV HAAAT dV'IA

I[I H4ONILS

38NL 1INd/HSNd NOMI Y

ALIMVIO H04 GdO4VINSG

d3WH04 301S Nvd A1739

LE6CAW
¥z

/

L

/

v0/.2/20

E
2 7
z,  &f
| 2R
mc >0
— T —m
mg ;
ne
— = 94X
mmM =Mm
e Om

s

X374373L HLIM
a3nddns 1NN

G-20



S-18 Stinger - Flap Lever Assembly

PAGE 02-6

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-13A 2
2. 3/16" Bolt AN3-14A 5
3. 3/16" Thick Washer ANS60-10 14
4 . Insert Nut KPACO0012 2
5. Flap Teleflex, 11' W-F-TELFX-11 1
6. Flap Teleflex, 8' W-F-TELFX-8 2
7. 3/16" Shear Nut AN364-1032A 1
8. Aluminum Bushing, 1/4" x .028 x 7/8" * KAAC0038-5 0
9. Aluminum Bushing, 3/8" x .058 x 3/8" * KAAC0038-2 0
10. 1/4" Bolt AN4-20A 1
11. Plastic Shim KPACO0121 1
12. Teleflex Retainer Bracket KSCS0001 1
13. Aluminum Bushing, 1/4" x .028 x 11/16" * KAACO0038-5 0
14. Flap Lever Side Plate KPFLOO76 2
15. Flap Trip Release Tube KPFLO045 1
16. Flap Lever KPFLO044 1
17. Spring C-21 1
18. 3/16" Tensile Nut AN365-1032A 1
19. 3/4" Endcap 3/4 ENDCAP 2
20, Zip Ties ZIP TIES 2
21. Safety Wire SAFETY WIRE 0
22, Flap Dual Teleflex Retainer, AFT FL-DTR-AFT 1
23. Female Rod End NF-3 1
24 . 3/16" Thin Washer AN960-10L 5
25. 1/4" Shear Acorn Nut 52NKTE-048 1
26. 3/16" Shear Acorn Nut 22NKMO02 7
27 . 3/16" Bolt AN3-6A 1
28. Cushioned Tube Clamp MS21919WDG6 1
29. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 1
30. Aluminum Bushing, 1/4" X .028 X 1/8" * KAAC0038-5 0
31. 3/16" Bolt AN3-3A 2
32 Loctite Blue LOC-TITE 0

*Builder must fabricate from Raw Stock.

2/27/04



¢0/90/90

THROTTLE

CABLE

MD3917

RRAIMES S—18 STINGER 11
503/582 THROTTLE AND TRIM LEVER INSTALLATION

L-¢



S-18 Stinger - 503/582 Throttle and Trim Lever Installation PAGE 02-3

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 3
2. Throttle Lever Knob KPCS0194 2
3. Throttle Lever Friction Block KPCS0143 1
4. Throttle Bracket KPCS0198 3
5. Wire Swivel/Screw Stop 2361 2
6. Throttle Lever Stop Ring KPCS0144 3
7. AFT Throttle Lever KPCS0142 1
8. 3/16" Bolt AN3-10A 1
9. 3/16" Shear Nut AN364-1032A 3
10. 3/16" Bolt AN3-11A 3
11. 1/8" Roll Pin, 1" 20032446 2
12, 3/16" Bolt AN3-12A 3
13. Trim Lever KSCS0007 1
14. 3/16" Thin Washer ANS60-10L 8
15. 3/16" Thick Washer AN960-10 4
16. Throttle Stop Plate KPCS0192 1
17. 3/16" Shear Acorn Nut 22NKMO02 1
18. Throttle Connect Rod KPCS0197 1
19. FWD Throttle Lever KPCS0142 1
20. 3/16" Bolt AN3-4A 2
21. 3/16" Shear Nut AN364-1032A 6
22 . Cushioned Tube Clamp MS21919WDG3 1
23. Aluminum Bushing, 1/4" x .028 x 3/4" ** KAAC0038-5 0
24. 3/16" Bolt AN3-14A 1
25. 3/16" Large Washer ANG70-3 2
26. Clamp KPAC0168 1

*Builder trims to fit. Refer to text for details.

**Builder must fabricate from raw stock.
7/1102



20/90/90

MD4260

RIS S5—18 STINGER I
912 THROTTLE AND TRIM LEVER INSTALLATION

v8-20



S-18 Stinger - 912 Throttle and Trim Lever Installation

PAGE 02-8B

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 3
2. Throttle Lever Knob KPCS0194 2
3. Throttle Lever Friction Block KPCS0143 1
4. Throttle Bracket KPCS0198 3
5. Wire Swivel/Screw Stop 2361 1
6. Throttle Lever Stop Ring KPCS0144 3
7. AFT Throttle Lever KPCS0142 1
8. 3/16" Bolt AN3-10A 1
9. 3/16" Shear Nut AN364-1032A 3
10. 3/16" Bolt AN3-11A 3
11. 1/8" Roll Pin, 1" 20032446 2
12. 3/16" Bolt AN3-12A 3
13. Trim Lever KSCS0007 1
14 . 3/16" Thin Washer AN960-10L 9
15. 3/16" Thick Washer ANS60-10 4
16. Throttle Stop Plate KPCS0192 1
17 . 3/16" Shear Acorn Nut 22NKMO02 1
18. Throttle Connect Rod KPCS0197 1
19. FWD Throttle Lever KPCS0142 1
20. 3/16" Bolt AN3-4A 2
21. 3/16" Shear Nut AN364-1032A 5
22. Cushioned Tube Clamp MS21919-WDG3 1
23. Aluminum Bushing, 1/4" x .028 x 3/4" ** KAACQ0038-5 0
24 3/16" Bolt AN3-14A 1
25. 3/16" Large Washer AN970-3 2
26 Clamp KPAC0168 1
27. 3/16" Bolt AN3-3A 1
28 . Throttle Lever Arm, 912 KPPW0248 1

*Builder trims to fit. Refer to text for details.
**Builder must fabricate from raw stock.

7/1/02



Lo/L/E

CONNECT TO
AILERON TEE

RRFEINME3 S—18 STINGER 11
AILERON PULLEY SYSTEM

6-¢0



PAGE 02-10

$-18 Stinger - Aileron Pulley System

# DESCRIPTION PART NUMBER QUANTITY

1. Hummertang T12-HT6 8

2. Shackle RL-205-T 8

3. Pulley AN210-2A 4

4. 3/16" Clevis Pin MS20392-2C17 4

5. Loc Ring RL 27 1/4 4

6. 3/16" Bolt AN3-3A 4

7. 3/16" Tensile Nut AN365-1032A 4

8. 3/16" Bolt AN3-6A 4

9. 3/16" Shear Nut AN364-1032A 8
10. 3/16" Bolt AN3-7A 4
11. Safety Wire SAFETY WIRE 0
12. Aileron Cable KACS0030 1
13. Turnbuckle RL-335-AT 2
14. Safety Wire SAFETY WIRE 0

3/1/01



LO/L/E

ATdNHSSY HHAHT dAVHH
I[I H4ONILS 81-5 S(ULER

0ZOvan

/ 81

ABN3SSY Ixvya
OGNV ¥v3D NIVA 3358

HOUS TOHINOD | 1

0z -
\ /,
”
”
/%” | |
”
- ! ]

& -
o
SLk

L1-¢0



$-18 Stinger - Brake Lever Assembly & Installation PAGE 02-12
# DESCRIPTION PART NUMBER QUANTITY
1. Wire Stop/Screw 2360 2
2. Brake Lever KSBS0009 1
3. Wire Attach Rod KPBS0011 1
4. Aluminum Bushing, 3/8" x .058 ** KAAC0038-2 0
5. Park Brake Tab KPBS0027 1
6. Bolt* KSBS0011-1 1
7. Loc Washer * KSBS0011-2 1
8. Nut* KSBS0011-3 1
9. Brake Lever Bracket KSBS0011 1
10. Brake Cable Adjustment Plate KPBS0021 1
11. Countersunk Socket Head Screw KSHWO0017 1
12. Ferrule Nut* KSBS0011-4 1
13. Ferrule * KSBS0011-5 1
14. Safety Wire SAFETY WIRE 0
15. Cable Ferrule/Nut KSBS0012 1
16. Cable Conduit Ferrule End Cap 80-0002-01 2
17. Brake Wire ** , *** TR-PW 0
18. Cable Housing *** B-CH 0
19. Bolt* KSBS0011-7 2
20. Bracket Clamp * KSBS0011-6 1
*Supplied pre-assembled with KSBS0011.
Builder must fabricate or cut to length from Raw Stock. 11/08/2001

**Referenced from Main Gear & Brake Assembly.



90/¥0/10

NOLLVTIVLSNI Tvd4dd
IAVIL OI'TNVIJAH TVNOILJO
SIS

Y 'A3d
ZEY VAN

INVIVIS OQVIYHL

£L-¢c0



S-18 Stinger - Optional Hydraulic Brake Pedal Ingtallation PAGE 02-14

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-6A 8
2. 3/16" Thin Washer AN960-10L 16
3. 1/8" Aluminum Rivet AAPQ-42 40
4. Hydraulic Brake Pedal KPBS0032 4
5. Brake Pedal Stop Ring KPCS0228 8
6. 5/16" Shear Nut AN364-524A 4
7. 5/16" Thin Washer AN960-516L 8
8. 3/16" Thick Washer AN9S60-10 36
9. 3/16" Shear Nut AN364-1032A 12
10. 5/16" Jam Nut * KSBS0029-1 0
11. Hydraulic Brake Master Cylinder - w/ Reservoir KSBS0029 2
12. 3/16" Bolt AN3-7A 4
13. 1/4" Shear Nut AN364-428A 4
14. 1/4" Thick Washer AN960-416 4
15, 3/8" x .065 x 5/8" Aluminum Bushing ** KAAC0043-1 0
16. 1/4" Eye Bolt AN43B-20A 4
17. 90 Fitting KSBS0001 2
18. Hydraulic Brake Master Cylinder KSBS0015 2
19. 5/16" Jam Nut * KSBS0015-1 0
20. U-Bracket KPAC0017 4
21. Straight Fitting KSBS0002 4
22 . Hydraulic Brake Line KSBS0004 22
23. $-18 Hydraulic Brake Raw Stock KAAC0043 1
24. 1/8" Stainless Steel Pop Rivet - Cherry Q (-6 503) CCPQ-42 2

*Supplied with master brake cylinder.
**Builder fabricates from raw stock.

1/4/2005



€-€0

8
32 TO0 PRIMER PUMP

2 ﬁ“\wm -
RAAIMISS S—18"STINGER 1[I 10 FUEL FILTER <

REFERENCED FROM FUEL 27

503 EZQHZH\HUHNOHU\ZGHHHUH_HW SYSTEM, WING TANK

%‘
oy




PAGE 034
§-18 Stinger - 503 Engine / Prop / Muffler
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Thick Washer AN960-416 6
2. Muffler KSEX0006 1
3. Muffler Springs EG-MUFF-SPRINGS 6
4. 7/16" Thick Washer AN960-716 12
5. Exhaust Manifold KSEX0008 1
6. Tennessee Wood Propeller EG-PROP 1
7. Rotax 503 Engine EG-EG-503DC 1
8. Engine Loc Washer* 0
9 Nut* e 0
10. Throttle Cable EG-T-CAB 1 pkg
11. Prop Plate **** EG-EG-503-11 0
12. 1/4" Bolt AN4-32A 6
13. Air Filter, K& N EG-AF 2
14. carb Clamp* e 0
15. carb Clamp* - 0
16. CarbBoot* e 0
17. Cable Housing, 9' EG-T-CAB-H 1
18. Bing Carburetor* e 0
19. Air Fiter Clamp*~ e 0
20. Muffler Eibow KAEX0008 1
21. 1/4" Tensile Nut AN365-428A 6
22. Cable Ferrule Cap ENDCAP-12000 2
23. 10MM Shoulder Sgrew* e 0
24. 10MM Loc Washer* - 0
25. Exhaust Gasket* - 0
26. 1/4" Thin Washer AN960-416L 6
27. Dual Primer Pump Kit DUAL PRIMER(6) 1
28. Safety Wire SAFETY WIRE 0
29. 3 Way Throttle Splitter and Cables KAPWOQ018 1
30. Stepped Ferrule*™ e 0
31. Zip Ties ZIP TIES 2
32. Fuel Line "Y" Connector 8345 1
33. Line Clamp, 5/16" I.D. FS-LCL 5/161D 3
34. 3/16" Bolt AN3-3A 1
35. Jib Strap RL-319 1
36. 3/4" Cushioned Tube Clamp MS21919-DG12 1
37. 3/16" Tensile Nut AN365-1032A 1
38. Pulley KSHWO0040 1
39. Starter Handle* e 0

*Supplied with Engine.
**Supplied with Filter.

***Supplied with Throttle Splitter.

****Supplied with Prop.

5/ 4/01



LO/L/E

LNOOW HHATHdANN €06

II dADNILS 8T1-S SWUlLEkR d
o O\

'SING ¥IONQT_HiM S1108
ONILSIX3 30V1d3d "ONINIMOD
ONIN00D £0S§ 3HL 40 dOl
JHL NO S1708 ¢ 3S3HL
Ol SINNOW ¥3144NA 3HL

|
!
|
1
|
1
!
! e ¥88CAN
@ Y
s
s

Wi
S-€0



S$-18 Stinger - 503 Muffler Mount

PAGE 03-6

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-20A 2

2. 1/8" Aluminum Washer EG-AW 4

3. Barry Mount 22001 2

4. 8MM x 30MM Bolt M8X30 BOLT 3

6. AFT Mount Plate EG-AMP(12/14) 1

7. 5/16" Thick Washer AN960-516 6

8. 5/16" Loc Washer AN935-516 3

9. 1/4" Shear Nut AN364-428A 2
10. .375 x.058 x 6.00 Alurninum Tubing * KAAC0038-2 0

*Builder must fabricate from Raw Stock.

10/08/2001



10/80/11

SLNANNHLSNI % "TVOIdLOHTHE €08
I J4ONILS 81-5 S

'NOISHIA LyVIS 211033
¥04 SNOILINYLSNI
NOILYTIVLSNI d04 TVNNVA

3ANION3 0l ¥343Y
3¥ImM ONd

ONNQUY SdvuMm

0L —
3dvl WII¥L2313 \T‘

HlIM dvD - — T —
\ ~—
NMONE

SE68CAN

—r T
JOG) a3y ALHM
MOV18/MOT3A
MOTI3A
MOV1E/MOTI3A 30V -
WOV18/MOTI3A 394V
(O
— 1
.
5 ¢

/ vl vl
,
\=
ER T e T ERE
HLM dvD
8 \GL \91
™~
A 7
9l
~ 7t
0Jo g1 gL

NOILINDI
NOILINOI
AN
HOLVYIIONI
033dS v
HIALIWILTY
¥3LIN
HNCH,/NdH

2-€0



$-18 Stinger - 503 Electrical & Instruments - Without Electric Start
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 03-8

# DESCRIPTION PART NUMBER QUANTITY
1. RPM/Hour Meter KSIP0008 1
2. Dual Cylinder Head Temperature Gauge KSPWO0012 1
3. Dual Exhaust Gas Temperature Gauge KSPWO0009 1
4. Altimeter * KSAV0001 0
5. Air Speed Indicatar, 0-120 KSAV0004 1
6. Straight Withdrawal Fitting 8330 1
7. Line Clamp, 3/8" FS-LCL 3/8 2
8. 1/4" Blue Pitot/Static Line FS-FL 2 ft
9. Pitot Tube W-ASI-P 1
10. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
11. Ignition Switch MS35058-22 2
12. 14 Gauge Black Wire 14 GA WIRE/BLACK 25 ft
13. 14 Gauge Eye Terminal, Blue, 5/32" KSES0003 4
14. Female Bullet Terminal 02-09-1103 12
15. Gray 4 Plex 538260 25 ft
16. Ignition Switch Guard KPIP0062 1
17. 1/2" Wire Loom KSES0023 11 ft

*Optional gauge.

11/09/2001



10/92/9

REFERENCED
FROM KEEL

REFERENCED FROM KEEL
THESE NUTS AND WASHERS ARE

REFERENCED
FROM KEEL

MC4108

RARINIST S—18 STINGER 11
582 ENGINE MOUNT ASSEMBLY

LOCATED INSIDE THE KEEL TUBE.

1-vEOD



PAGE 03A-2
$-18 Stinger - 582 Engine Mount
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-25A 4
2. Hummertang T12-HT6 2
3. Barry Mount 22001 4
4. Spacer Bushing, 1 1/4" x 3/8" x .058 EG-B-3/8X1 1/4 4
5. Engine Upper Mount Plate KPPWO0063 2
6. Engine Mount Angle, RH KPPWO0040-RH 1
7. 5/16" Thin Washer AN960-516L 5
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Bolt AN5-31A 2
10. Engine Mount Angle, LH KPPWO0040-LH 1
11. 1/4" Bolt AN4-12A 4
12. Engine Lower Mount Plate KPPW0064 2
13. 1/4" Thick Washer AN960-416 12
14. 1/4" Tensile Nut AN365-428A 8
15. 1/8" Aluminum Washer EG-AW 20

6/26/01



ALIGNMENT OF THRUST LINE.

L0/9L/LL

GEAR BOX COMES FROM FACTORY =
IN UP POSITION, MUST BE ROTATED —
TO DOWN POSITION FOR PROPER A
Pl
~
\\
-~

7O PRIMER PUMP
ON KEEL MD4113

RARIAME3 S—18 STINGER 1I
582 ENGINE

20

€-veo



$-18 Stinger - 582 Engine

PAGE 03A4

# DESCRIPTION PART NUMBER QUANTITY
1. Rotax 582 Engine EG-EG-582 1
2. 7/16" Thick Washer AN9E60-716 12
3. Loc Washer * EG-EG-582-1 4
4. Nut* EG-EG-582-2 4
5. Line Clamp, 5/16" |.D. FS-LCL 5/16ID 7
6. 1/4" Blue Fuel Line ** FS-FL 0 ft
7. Fuel Pump* EG-EG-582-3 1
8. Cable Housing EG-T-CAB-H 9 ft
9. Primer Pump Kit DUAL PRIMER(6) 1
10. Safety Wire SAFETY WIRE 0 ft
11. Carb Clamp * EG-EG-582-4 4
12. Carb Boot™ EG-EG-582-5 2
13. Bing Carburetor * EG-EG-582-6 2
14. Air Filter Clamp * EG-EG-582-7 t 2
15. Air Filter, K & N (503/582 filter) EG-AF 2
16. Throttle Cable, 447/503SC/503DC EG-T-CAB 1
17. Cable Ferrule Cap™** ENDCAP-12000 0
18. 3 Way Throttle Splitter and Cables KAPWO0018 1
19. Stepped Ferrule > e 0
20. Short Black Nylon Ties N-TIES 2
21. Primer Line Tee ***** PRIME-LINE-T 0
22. 1/8" Primer Ling ***** PRIMER LINE 0 ft
23. Wire Swivel/Screw Stop 2361 1
24 . Focalized Mount Plate *** EG-FOMP 0 ft
25. Adjustable Cable Ferrule 2373 1
26. 3/16" Bolt AN3-3A 1
27. Jib Strap RL-319 1
29. 3/16" Tensile Nut AN365-1032A 1
30. Pulley KSHWO0040 1
31. StaterHandle* - 0
*Supplied with Engine.
Referenced from Fuel System. Referenced from Engine Mount. 11/16/2001

***Supplied with Throttle Splitter.

*****Supplied with Primer Kit.



NOLLVTIVLSNI d0dd

dHONILS 81-5 SUWULER

OLL¥ON

10/92/9

G-VeEO



PAGE 03A-6

S-18 Stinger - 582 Prop Installation

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Thick Washer AN960-516 12
2. Propeller, 582 KSPW0056 1
3. PropPlate* = 0
4. 8mm x 120mm Bolt M8X120 BOLT 6
5. 8MM Nut BMMX1.25 NUT 6
6. 2" IVO Prop Spacer 2-IVO-SP 1

*Supplied with Prop

6/26/01



10/9¢/9

LNAOW ddTdANN 286

[I ddDONILS 81—-S SUULSR

¢/0vaN

LVEQ




S-18 Stinger - 582 Muffler Mount

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/8" Aluminum Washer EG-AW 4
3. Barry Mount 22001 2
4. Spacer Bushing, 1 1/8" x .058 x 3/8"* EG-B-3/8X1 1/4 2
5. 1/4" Shear Nut AN364-428A 2
6. 8MM x 20 Bolt M8X20 BOLT 4
7. 5/16" Loc Washer ANG35-516 4
8. 582 Muffler Mount Plate EG-582MP 2
9. 8MM x 25 Stand Off M8X25 SO 4
10. Loctite Blue LOC-TITE 0
11. 8mmx 79 Stud ** 941-390 4

*Builder must fabricate from Raw Stock.
*Remove bolts from head & install studs with Loc-Tite.
Consult Engine Manual for proper torque values.
6/26/01



10/92/90

ATHNASSY LSOAVHXH 286
[T YdONILS 81-S SWERY

ANIT 1SNYHL 40 INJWNOIY
d3d0dd 804 NOILISOd NMOd Ol1
Q3LV10d 38 I1SNA ‘NOILISOd &N NI
AH0L1OVS WOY4 SINOD X0d ¥v3O

LLLPAN

6-VYEO



PAGE 03A-10

$-18 Stinger - 582 Exhaust Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. Muffler, 582 KAEX0006 1

2. Muffler Elbow, 582 KAEX0005 1

3. Muffler Spring, 582 KSEX0002 6

4. 1/4" Shear Nut AN364-428A 2

5. 1/4" Bolt AN4-22A 2

6. Exhaust Gasket * — 0

7. Exhaust Manifold, 582 KSEX0007 1

8. 10MM Loc Washer * - 0

9. 10MM Shoulder Screw * - 0

*Supplied with Engine.

6/26/01



vl

i

NMOHE

AVHO

HOVI8/MOT13A

MOT3A

MOVI8/MOTIIA 308V

HOVIE/MOTIIA 308V

am

LIVLS DI4LOATH LAOHLIM

TVOIdLOITE ANV SINAWNYMLSNI 286
I[I JdONILS 81-S SUERY

QI0HINYN 20
3QISYIANN &L SINNOW

8
(V130 01 w343

39Nva
di3l LNVI00D

(@]

st

¥OLVYIIANI
0433dS HIv

\Nﬂ\lﬂl
|||”

| —
™~
~
—1—

)
o~

aNnoYe (-} (Mova}

INTd HH¥dS
HIONN SINNGW

ONNO¥D 0L

Lo/EL/2L

—_— &7 \
=
o o 23
3 13 ne
& s =3
Lo |o. oo
= ) z3
) 2]
g o3 AP
g
z RE ¥
3 23
X
g i
Z5
2 mE
— 20
[223
£
110A ZL 0L
3NIONI NO
M AVHD OL

INIONT Z85
404 ONILLIS
HOLIMS diQ

\
/

YILIWILTY

|l
Te]
ATBNISSY 004 3SON 335 "ONHUNNGOW €04

H3IL3IW H¥NOH

L1-VEQ



S-18 Stinger - 582 Electrical & Instruments - Without Electric Start
NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION

PART NUMBER

PAGE 03A-12

QUANTITY

HD DB WWWRWWWWWWRLWNNRNONRNNPONONNDNNRNONRNSD A 2 2 a2
L, 0O OO NITOEBWN-2OO0NODOMDWN OO~ WN

- N
O OO N OE W -

Hour Meter

Vertical Speed Indicator - Feet per Minute *

Altimeter *

Air Speed Indicator, 0-120

Ignition Switch

Dual Exhaust Gas Temperature Gauge
Cylinder Head Temperature Gauge *
RPM Gauge

14 Gauge Female Spade Terminal, Blue
. Ignition Switch Guard

. Line Clamp, 3/8"

. Straight Withdrawal Fitting

. 3/16" Bolt

. 14 Gauge Black Wire

. 14 Gauge Eye Terminal, Blue 3/16"
. 14 Gauge Eye Terminal, Blue 5/32"
. EGT End Plug **

. Female Terminal ***

. 14 Gauge Red Wire

. Terminal Y Connector, Brass

. CHT Wire, Red ***

. 14 Gauge Splice, Butt Connector

. 3/16" Shear Nut

. 14 Gauge White Wire

. Regulator/Rectifier

. Kee) ****

. Shrink Wrap

. Female Bullet Terminal

. EGT Wires **

. 1/4" Blue Pitot/Static Line

. 14 Gauge Male Spade Terminal, Blue
. EGT Probe **

. 14 Gauge Eye Terminal, Blue 1/4"

. CHT Probe ***

. 14 Gauge Yellow Wire

. 25 AMP Fuse

. Coolant Temperature Gauge

. 14 Gauge, In Line Fuse Holder

. CHT Wire, Black ***

. 172" Wire Loom

. Pitot Tube

“Optional gauge.  **Supplied with EGT.

***Supplied with CHT.
**Referenced from super structure assembly.

KSPW0022
KSAV0008
KSAV0001
KSAV0004
MS35058-22
KSPW0009
KSPW0010
KSPW0028
IP-7128
KPIP0062
FS-LCL 3/8
8330

AN3-3A

14 GA WIRE/BLACK
1P-7102
KSES0003
KSPW0008-1
KSPWQ0010-1
14 GA WIRE/RED
IP-YC
KSPWO0010-2
IP-7132
AN364-1032A
14 GA WIRE/WHITE
KSES0005
KPFUQ043
KSAC0009
02-09-1103
KSPW0008-2
FS-FL

IP-7126
KSPW0008-3
1/4 EYE 14 GA
KSPW0010-3
14 GA WIRE/YELLOW
KSES0020-25
KSPWO0016
KSES0019
KSPWQ010-4
KSES0023
W-ASI-P

[V

—h
= 2022200 0MNO0OTOOO 20 2 MNMNNNO AOMOOBERAMORN AN A~ aOfN X a2

—_

—

A

121

-

-+

=4

8/2001



ATENASSY INNOW ANV L0i9z/8

ANVL NOILOHLNI TIO S8S TVNOILJO
II J4ONILS 81-S SUULERY




PAGE 03A-14

$-18 Stinger - Optional 582 Qil Injection Tank and Mount

# DESCRIPTION PART NUMBER QUANTITY

1. Qil Tank KPPW0021 1

2. Fuel Cap KSFS0007 1

3. Tank Withdrawal Fitting KPFS0017 1

4. Loctite Blue LOC-TITE 0

5. O-Ring KSFS0009 1

6. 1/4" Shear Nut AN364-428C 1

7. 3/16" Truss Head Bolt AN526-C1032R12 2

8. 3/16" Shear Nut AN364-1032A 2

9. QOil Injection Tank Clamp KAPWO0013 2
10. 7/16" Black Fuel Line KSFS0005 16 in
11. Oil Tank Mount Ol-OTMT 1
12. Rubber Hose OI-RH3/4 4
13. Rubber Hose Ol-RH7/16 4
14. 3/16" Large Washer * AN970-3 4
15. 8MM x 35MM Bolt M8X35 4
16. 5/16" Black Fuel Line KSFS0003 24 in
17. Small Hose Clamp 5-6202 4
18. Zip Ties ZIP TIES 5
19. Oil Filter 414-5365 1
20. Bead Chain - Retainer Sleeve KSHWO0014 1
21. #3 Bead Chain KSHW0012 7in
22. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 1
23. Bead Chain - End Coupling KSHWO0013 1
24. Plastic Retainer KPFS0012 1
25. 1/8" Small Brass Washer AN960-B4 1
26. Rubber Washer KSFS0010 1
27. 1/2" Thick Washer AN960-816 1
28. Plastic Baffle *** KSFS0012 0
29. Nut-Flared Tube Bulkhead AN924-5D 1
30. Thread Sealant ** KSAC0014 0
31. 90 Withdrawal Fitting 3-83125 1
32. Vent Tube KPFS0020 1
33. Conduit Adjuster Assembly KSFS0014 1
34. 1/4" Plain Nut AN345-416 1
35. Rubber Gasket *** KSFS0013 0
36. 1/4" Large Washer AN970-4 1

*Will need to be drilled out to accept an 8mm bolt (5/16 drill bit is acceptable).
**Builder Supplied.
***Supplied with Fuel Cap.

6/26/01



Z0/0€/S0
N
n
‘\ @/6
z Seree,
g A \n \,\‘\‘\
. % g J%
\ ; O e
7 E/ /@"\
@/w 53
o
o
@9
N
Y e
S U
O
o)
= |
Z —_
€ ¢
)
wn
<
=
— 2
Rl ep!
= ™
=y
—_



5-18 Stinger - 582 Cooling System

PAGE 03A-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-7A 4
2. 1/4" Thin Washer AN960-416L 4
3. Radiator, Cowling Side KPFLI0341 2
4. Radiator Cowling-Leading Edge KPFU0339 1
5. Safety Wire SAFETY WIRE 0
6. 5/16" Overflow Hose EGCS-OFH 1 ft
7. 1" Radiator Hose KSPWO0029 2
8. Filler "T" Mount EGCS-FNMSTRAP 1
9. 3/16" Bolt AN3-14A 2
10. Hose Clamp, 1 1/2" 5-5216 14
11. 3/16" Shear Nut AN364-1032A 10
12. 3/32" Aluminum Pop Rivet 40APR1/8 14
13. Mount Block EGCS-FNMPVC 1
14 . Reducer Coupler EGCS-RC 2
15. Radiator FWD Mount KPFUO0343 1
16. Hose Clamp, 1 3/4" 5-5220 4
17 . 1 1/4" Radiator Hose EGCS-RHOSE 2
18. Coolant Recovery Bottle EGCS-CRB 1
19. Coolant Recovery Clamp FS-HS 2
20. 3/16" Bolt AN3-4A 3
21. Aluminum Bushing, 3/8" x .058 x 1/4" * KAAC0038-2 0
22. Radiator EGCS-RAD 1
23. Radiator AFT Mount EGCS-RAM 1
24. Molded Hose ** 922-520 0
25. 3/16" Thick Washer ANS60-10 6
26. Cooling Tube, LH, 582 KPPW0187 1
27. Cooling Tube, RH, 582 KPPWO0188 1
28. Cooling Tube - Union KPPW0189 1
29. FWD Radiator Cowl Mount Angle KPFU0327 1
30. AFT Radiator Cowl Mount Angle KPFU0328 1
31. 1/8" Black Fuel Coolant Pressure Line KSFS0001 18 in
32. Trimlock Cushion Lip 4100C-1/16 66 in
33. 3/16" Thin Washer ANS60-10L 6
34. Louver, 582 KPFUQ342 6
35. 3/16" Bolt AN3-10A 1
36. Filler Cap Tee w/Nipple w/16 Ib. Pressure Cap EGCS-FCT-N 1
37. Loctite Blue LOC-TITE 0
38. Radiator Cover Attach Angles KPPWO0190 2
39. Filler Tee & Overflow Bottle Bracket EG-FTOB 1
40. Cylinder Head Vent ** EG-CYLINDER-HEAD 0
41. Water Qutlet Socket 922-025 1
42 . 8-32 Single Ear Nut Plate MS21051-08 2
43. 8-32 Nut Plate MS21047-08 5
44 . Pan Head Phillips Bolt (8-32) KSHWO0008 7
45. Short Black Nylon Ties N-TIES 2
46. 1/4" Blue Fuel Line (Cut 8") FS-FL 0
47 . 1" Radiator Hose KSPWO0032 1
48 . Upper Rib - Root Rib KPWI0188 1
49. 3/16" Bolt AN3-6A 2

*Builder must fabricate from Raw Stock.
**Supplied with Engine.

7/2/02



S-18 Stinger - 582 Cooling System

PAGE 03A-17

# DESCRIPTION PART NUMBER QUANTITY
50. Foam Seal 3/8-FS 4 ft
51. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 53

52. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 9

53. 3/16" Bolt AN3-3A 2

54. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4

55. Trim Tab Hinge KPAC0004 2

*Builder must fabricate from Raw Stock.

7/2/02



¢0/21/60

ATAWASSY INNOW HANIDNA 216
JAONILS 81-S SIS w5

ol
991vQN SN S .
ab‘ab*b., * / @y @"Q /g
ATBNISSY Ny Mg VA ] 7100
1334 30N3YIATe 8%, o ‘OéofgLoNlene
12 (8 30
g Gggbé 0g
l F T
@ Gl A
[y N N J .
6 Z \_“k~\ g ® - .- H ‘~“ _
2 ONIHSNE s vhog
/]09 39V |
: / 8 0c
K
%/\ ~~~~~ ‘@/0/ )@ \
ol /T . ONHSNE " 0¢

Sl 0@f®/ 0s

5} e, »»J«"

k!
e8]

o~

=9

/ > S
v S 28 “
\ % /® Z/e\/ \ @/gii ; S /17
e L IS %
annox o3~ LL . ® <\Z_\é/ug p,

e ' N /Q
Z/’U/6 e, 7 ¢

[ —®@



PAGE 03B-2
$-18 Stinger - 912 Engine Mount Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt ANB-23A 4
2. 1/8" Aluminum Washer EG-AW 10
3. Barry Mount 22001 6
4. 10MM Bolt M10 X 35 4
5. 10MM Loc Washer 945-753 4
6. 912 Mount Angie KPPWO0057 2
7. 1/4" Bolt AN4-24A 2
8. 1/4" Thin Washer ANS60-416L 10
9. AFT Mount Strap EG-912-AMS 1
10. Forward Mount Strap KPPW0210 1
11. Low Profile Bolt ANB-23ALP 2
12. 1/4" Tensile Nut AN365-428A 2
13. Torsion Strut End Fitting KPPWO0211 4
14. 3/16" Thin Washer AN960-10L 4
15. 3/16" Shear Nut AN364-1032A 4
16. 3/16" Bolt AN3-10A 4
17. 3/8" Tensile Nut AN363-624A 6
18. Torsion Strut - FWD KPPW0212 2
19. 912 Engine Mount Angle, LH KPPWQ0195-L 1
19. 912 Engine Mount Angle, RH KPPWQ0195-R 1
20. Torsion Strut - AFT KPPW0213 2
21. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-66 8
22. 5/16" Bolt ANS5-31A 2
23 . 5/16" Thin Washer AN960-516L 4
24 . 5/16" Shear Nut AN364-524A 2
25. Keel Reinforcement KPPWO0196 2
26. 1/4" Bolt AN4-34A 1
27 . Aluminum Bushing 3/8 X .058 X 2 SB-3/8X3 1
28. 1/4" Bolt AN4-15A 2
29. 1/4" Bolt AN4-16A 2
30. 1/4" Thick Washer AN960-416 6
31. 1/4" Shear Nut AN364-428A 5
32. Loc-Tite LOC-TITE 0

9/12/02



NOILVTIVLSNI dO0dd dAITdd ddVM

dHONLLS 8T—-S &SlUULER Y

G2 an

20/90/90

£-49¢0



S-18 Stinger - 912 Warp Drive Prop Installation PAGE 038-4

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-52A 6

2. 5/16" Tensile Steel Loc Nut AN365-524C 6

3. 5/16" Thin Washer AN960-516L 12

4. 2" Prop Extension - 912 KAPWO0021 1

5. Flange Bushing - 912 KPPWO0038 6

6. Warp Drive Propeller, 68" WARP 1

7. Crush Plate * ———— 0

*Supplied with Engine
7/1/02



¢0/i€/S0

Sdl MOOH
TINA/ATLLOYHL ‘ANIDONA 216
dHUDNILS 81~-S SUWER

CCZYAN 8\ vl

U001 0%

H3IATT WML
% INLLONHL
0L ¥343¥

311001

. AdddnS -
;1304 0L, 7

INION3 W04
030N3¥343d

G-9¢€0



$-18 Stinger - 912 Engine, Throttle/Fuel Hook Ups

PAGE 03B-6

# DESCRIPTION PART NUMBER QUANTITY
1. Air Filter, K & N (503/582 filter) EG-AF 2
2. 63MM Clamp * EG-AF-CLAMP 2
3. 3/16" Bolt AN3-7A 1
4. Choke Cable Guide ** EG-EG-912-1 2
5. 3/16" Bolt AN3-5A 1
6. Throttle Cable EG-CAB-12 2
7. Wire Stop Screw ** EG-EG-912-2 0
8. 3/16" Thick Washer AN960-10 3
9. 3/16" Shear Nut AN364-1032A 2
10. Throttle Adjust Ferrule ** EG-EG-912-3 2
11. 1/8" Ferrule Nut ** EG-EG-912-4 0
12. Small Hose Clamp 5-6202 7
13. Cable Housing EG-T-CAB-H 28 ft
14. Cable Conduit Ferrule 2394 3
15. Double Choke Cable Stop CK-DCS 1
16. Mixer Plate - Long KPPW0249 1
17. Wire Swivel/Screw Stop 2361 4
18. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
19. Choke Cable Stop CK-CS 1
20. Choke Assembly Nut *** 4-336-1 0
21. Choke Assembly Washer *** 4-336-2 0
22, Beveled Washer KPIP0029 2
23. Choke Assembly Control Cable 48701-0-96 1
24, Cable Ferrule Cap ENDCAP-12000 8
25. 1/4" Black Fuel Line 27002A 10 ft
26 . Straight Withdrawal Fitting 8330 3
27. 1/8" Brass Tee Fitting 3-20120 1
28. 912 Engine EG-EG-912 1
29, Choke Cable BC-105 2
30. 1/4" Thick Washer AN960-416 1
31. Wire Swivel/Screw Stop 2361 2
32. Aluminum Bushing, 1/4 X .028 X 1/4" KAACO0038-5 0
33. Choke Pivot Arm KPPW0250 1
34 . Cushioned Tube Clamp MS821919-WDG3 1
35. 1/8" Aluminum Rivet AAPQ-42 4
36. 3/16" Plastic Washer PW-3 3
37. Choke Reinforcement Angle KPPW0251 1
38. 3/16" Bolt (Canopy Only) **** AN3-24A 1
*Supplied with air filter.
“*Supplied with engine. 211102

**Supplied with Choke Assembly ****AN3-25A if installing canopy.



£0/£2/10

ATdNASSY  LSOVHXA

clo

SILULSR

S

dAONILS 81—

P~
Se @ )
v \-.
‘\ @ \\\/1
<
@ 20N
- ‘
\\Yn//l.m(\\\\\l““\\\\\ 4//

N &,
v N 2
{ SN o
[N i N AN N
IS AN N \f\ /
‘— // 4‘ ’/ /” @(V\\ \..

A A 2

N W

g 9 ey e

P VDS TEDIDPIN W NS

\
A,

-

,-9€0



_ S$-18 Stinger - 912 Exhaust Assembly

I*

—
CWwWoo N A WN =

—a A a2 3 .
SN W =

PAGE 03B-8

*Supplied with rubber isolator.

DESCRIPTION PART NUMBER QUANTITY

. 812 Muffler, S-12, S-18 KPEX0058 1

. 1/4" Thick Washer AN960-4186 6

. 8-12, 818 Forward Lower Manifold, LH KPEX0059 1

. $-12, $-18 AFT Lower Manifold KPEX0061 1

. $-12, $-18 Forward Lower Manifold, RH KPEX0060 1
S$-12, S-18 AFT Upper Manifold KPEX0062 2

. Rubber Isolator EG-RI 2
Muffler Mount Angle KPEX0010 1
6 MM Loc Washer * AN935-416L 0

. 6 MM Nut * 6MM NUT 0

. Safety Wire SAFETY WIRE 0 ft

. BMM x 16MM Bolt M6X16 BOLT 2

. Loctite Biue LOC-TITE 0

. $-12, 8-18 Forward Upper Manifold KPEX0063 2

. 1/8" Aluminum Washer EG-AW 2

. S$-12, 5-18 AFT Lower Manifold, LH KPEX0066 1

2/12/2003



zZ0/%0/90

TVOIdLOA T ANV SINHINNYLSNI 16
dHONILS 81-S SUULER I

CSCPAN

3INION3 NO ¥3AN3S
aNY ONNCHD 0L

L3I HOVL

308N0SHIMOd
170A 2L 0L

INIONZ NO
¥30N3s OL

3NIONI Zl6
§04 ONILLIS
HOLIMS i

Y Jr T 3ANIDNT WOM4
S3HIM MOTT3A

ZL\%
Lt
> ~~6¢

q]\gz

SIWN0D 9NT1d

\Z

ANIONT HLIM S3INOD
Y3IONIS 3HNSS3H4 110

%Hll'

12

62
PN ,___\r n
8l
ANIONG
ALIM 3WOD
SHOLJFINNOD
»
_'__"- jr‘/ /
H ¢
fj z—° 9—yz
i Sy —3  It¥
?; zv - ~~zv
vy QIONTIOS
4% Ul HILUVIS —
. z¢e . >SE
N Xy 2c
= s k
= : 123
INONI HUM W - 49

ONN

NOILINDI
OLLINOI

81

HOLVIION!
Q33dS HW

Nep
~
vz LZA/ ™ z¢
OC/ i 7—~—=0“||'
sz/zc ¢c ZS.‘/
61 < [
H\
15 N 1v8 \
\:z
ZT
0¥ \Ll rgqg
25
gV || 8%
zz
,—"q’P
¥
om

14

I
3]
c
ol
i g
g —
» 5 Z By
g )
g
o 61—

6—-8¢0



S$-19 Stinger - 912 Instruments & Electrical

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 03B-10

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0Q022 1
2. Vertical Speed Indicator - Feet per Minute ***** KSAV0008 1
3. Altimeter ***** KSAV0002 1
4 . Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-22 2
6. Oil Pressure Gauge KSPW0019 1
7. Oil Temperature Gauge * KSPW0017 1
8. RPM Gauge KSPW0028 1
9. Cylinder Head Temperature Gauge * KSPW0017 1
10. 14 Gauge Male Spade Terminal, Blue IP-7126 1
11. Tefion Tape **** TEFLON TAPE 0
12. 14 Gauge Female Spade Terminal, Blue IP-7128 16
13. 90 Withdrawal Fitting 8342 1
14 . Line Clamp, 3/8" FS-LCL 3/8 2
15. Straight Withdrawal Fitting 8330 2
16. Pitot Tube W-ASI-P 1
17 . 1/4" Blue Fuel Line FS-FL 30 in
18. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 8
19. 14 Gauge Black Wire 14 GA WIRE/BLACK 31 ft
20. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
21. 14 Gauge Red Wire 14 GA WIRE/RED 50 ft
22 Terminal Y Connector, Brass IP-YC 1
23. Key Start Switch 25-6 1
24 . 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 26 ft
25 14 Gauge White Wire 14 GA WIRE/WHITE 13 ft
26. 2 Plex 20 Gauge Wire 62181-DELL 12 ft
27 . Cushion Clamp MS21919-WDG14 2
28. Steel Nipple Fitting KSPW0062 1
29. 550B Spade Terminal 550B SPADE TERM 4
30. 14 Gauge Green Wire 14 GA WIRE/GREEN 15 ft
31. Battery - 912 ** PS12150-NB 0
32. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
33. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 16 ft
34. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 3
35. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
36. 14 Gauge Splice, Butt Connector IP-7132 4
37 . 14 Gauge, In Line Fuse Holder KSES0019 2
38. 25 AMP Fuse KSES0020-25 1
39. Oil Pressure Switch KSES0004 1
40. 30 AMP Fuse KSES0020-30 1
41. Regulator/Rectifier *** EG-EG-912-5 0
42, 3/16" Bolt AN3-5A 2
43. 3/16" Thin Washer AN960-10L 2
44. 6 MM X 16 MM Bolt M6X16 BOLT 1
45 Ignition Switch Guard KPIP0062 1

*Qil Tempurature and CHT use the same type of gauge.
“*Referenced from 912 battery box installaion. ***Supplied with engine.

***Builder provides. *****Optional gauge.

7/1/02



¢0/90/90

NOLLVTIVLSNI X0d AdALLYVH 216
dHONILS 8T-S SUULER Y

LSZPON

N
~
QION3TOS H3LYVIS OL._ @\ z
Lo
&(9\
39v13SN4 OL ONNOHO

l

L1-9e0



S-18 Stinger - 912 Battery Box Installation

PAGE 03B-12

# DESCRIPTION PART NUMBER QUANTITY
1. 4 Gauge Eye Cable Terminal * 4 GA CABLE LUG 0
2. 4 Gauge Battery Cable, Black Wire * 4 GA WIRE/BLACK Oft
3. Battery Box Mount Plate BAT-BOX-2 1
4. Battery PS12150-NB 1
5. Battery Box Support Angle BAT-BOX-3 2
6. 3/16" Shear Nut AN364-1032A 6
7. 3/16" Thick Washer AN960-10 8
8. 3/4" Cushioned Tube Clamp MS21919-DG12 2
9. Battery Box Front Plate BAT-BOX-1 1
10. Battery Bar BAT-BAR-503/582 1
11. Small Cotter Pin MS24665-134 2
12. 3/16" Bolt AN3-3A 6
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 11
14 7/8" Cushioned Tube Clamp MS21919-WDG14 2

*Referenced from 912 Instruments and Electrical.

7/1/02



DO
0% 3
ox<m c0/v0/01
Q S -UO =
™M
o o4~ ©
z = 0063 E
© E@ = - 552 M
— o £y A
= © g ~ 9 T Ay A\\\/ v m a
Z\J o F;S f_——| \/"/}'/I/// if il 1%‘\ e
- = ™o A TN P
m 4 O W ‘\\ Yo n
P "i < 2 3 = CE(C S
O § m = \ T W
N = g D\ =
O o~ RS al f p
)
= ~ \N =
— G s C &k 2
Z 2 3 LV W\
— J
02 5 = " G\ 5 © o R
= @ W\ =
@) 2 S Ly /™
m / —_ \ __.(‘O_) N - \‘
r—< — N o ¢ o ™ o
‘ \ / / é
U1 = o /Q R (I (¢ S e
— "z u
= S
oy S
Q
<
m
e | e
—

€l-g9e0



$-18 Stinger - 912 Cooling System

PAGE 03B-14

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-7A 4
2. 1/4" Thin Washer AN960-416L 4
3. Radiator, Cowling Side KPFU0365 2
4 Radiator Cowling-Leading Edge KPFUO0339 1
5. Safety Wire SAFETY WIRE 0
6. 5/16" Overflow Hose EGCS-OFH 24 in
7. Pre-Formed Coolant Hose ** KSPWO0032 2
8. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 53
9. Trim Tab Hinge KPACO0004 2
10. Hose Clamp, 1 1/2" 5-5216 6
11. 3/16" Shear Nut AN364-1032A 3
12. 3/32" Aluminum Pop Rivet 40APR1/8 14
13. Foam Tape, 3/8" x 1/2" FOAM TAPE 4 ft
14, Reducer Coupler EGCS-RC 2
15. Radiator FWD Mount KPFUQ366 1
16. Hose Clamp, 1 3/4" 5-5220 4
17, 1 1/4" Radiator Hose EGCS-RHOSE 2
18. Coolant Recovery Bottle EGCS-CRB 1
19 Cooland Recovery Clamp KPPW0058 1
20 Upper Rib - Root Rib KPWI0188 1
21. Aluminum Bushing, 3/8" x .058 x 1/4" * KAACO0038-2 0
22 Radiator EGCS-RAD 1
23 . Radiator AFT Mount EGCS-RAM 1
24 3/18" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
25. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 17
26 1/4" Blue Fuel Line FS-FL 0
27 . Short Black Nylon Ties N-TIES 2
28. Cooling Tube - Union KPPW0189 1
29. FWD Radiator Cowl Mount Angle KPFUO327 1
30. AFT Radiator Cowl Mount Angle KPFU0328 1
31. Pan Head Phillips Bolt (8-32) KSHWO008 7
32. Trimlock Cushion Lip 4100C-1/16 66 in
33. 3/16" Thin Washer ANS60-10L &
34. Louver, 582 KPFU0342 6
35. 3/16" Bolt AN3-10A 1
36 8-32 Nut Plate MS21047-08 5
37 Loctite Blue LOC-TITE 0
38 Radiator Cover Attach Angles KPPW0190 2
39. 8-32 Single Ear Nut Plate MS21051-08 2
40 3/18" Bolt AN3-3A 2
41. 1" Black Foam Tape KSAC0011 1 ft
42 . Pre-Formed Radiator "S" Hose KSPW0025 2

*Builder must fabricate from Raw Stock.
“*Builder modifies.

10/14/02



12<<
PN
IFF NOT INSTALLING OIL COOLER > /®//
ROUTE DIRECTLY TO OIL PUMP / i \/ﬁ A

\
)
N
w
/o
///
AV,

90/90/21

TO OIL PUMP 2
(BELOW GEAR BOX)

18, REMOVE MOUNT TABS
V\Ano% PLACES)

G1-49€0

9

1/

| RAFEIMNIESS 5—18 STINGER
912 /912S OIL TANK & OPTIONAL
COOLER INSTALLATION

170
/\_r L
~ 29
~1 > \
OIL PICKUP, ROUTE P EN
OIL LINE TO TOP S
FITTINGS ON COOLER 0 =y,
A
o Vi
k/ ) 14 <
// D
~o /@z:_
) %/W@
P N
8l B 22 -
OF ENGINE @24
..
25
57 MD4235
REV. A
/
COOLANT
BOTILE
CLAMP \

OIL TANK
MOUNT

PLACE CLAMPS THROUGH ANGLES AS
SHOWN, TO HOLD OIL TANK




S-18 Stinger - 912/912S Oil Tank and Optional Cooler Insallation

Oil Cooler is Optional

PAGE 03B-16

# DESCRIPTION PART NUMBER QUANTITY
1. Hose Clamp 5-5288 2
2. Oil Tank Mount, RH KPPWO0147-R 1
3. 3/16" Shear Nut AN364-1032A 2
4. Qil Tank Mount, LH KPPWO0147-L 1
5. 3/16" Thick Washer AN960-10 2
6. 3/16" Bolt AN3-25A 2
7 . Straight Fitting KSPWO0026 1
8. Qil Line - Suction KSPWO0080 3 ft
9. Qil Line - Return KSPWO0080 2 ft
10. Hose Clamp 5-6203 2
11. 5/16" Overflow Hose EGCS-OFH 72 in
12. 3/16" Bolt * AN3-4A 8
13. Loctite Blue LOC-TITE 0
14 . 3/16" Thin Washer * AN960-10L 8
15. Oil Cooler Mount Bracket, LH * KPPWO0241-L 1
16 . Upper Bracket Mount - Qil Cooler * KPPWO0071 1
17. .093 Silicone Sheet * KPPW0254 2
18 . Threaded Bushing-Oil Cooler * KPPW0192 4
19. Small Oil Cooler * 20708 1
20. Lower Bracket Mount - Oil Cooler * KPPWO0072 1
21 . 90 degree Fitting KSPWO0002 2
22 . Straight Fitting * KSPWO0026 1
23. 90 Degree Fitting * KSPWO0002 1
24 . Banijo Fitting KSPWO0083 1
25. Banjo Bolt - M16 x 1.5 x 28 940-878 1
26. Gasket Ring - 16 x 22 430-622 2
27 . Safety Wire e 0
28. 90 Degree Fitting - Long KSPWO0082 1
29. Oil Cooler Mount Bracket, RH * KPPWO0241-R 1
*Qptonal.

12/6/2006



LO/L/E

ATANASSY ANVEA qAZITIAVLS TVOLLIHA
I YAONILS 81-S ESUHLY

988¢AN

VL3I0 335



PAGE 04-2
$-18 Stinger - Vertical Stabilizer Frame Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 16
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 18
3. Vertical Stabilizer - Top Rib KPVS0035 1
4. Gusset KPAC0044 2
5. 3/32" Aluminum Pop Rivet 40APR1/8 6
6. 1"End Cap 1 CAP 1
7. Vertical Stabilizer - Middle Rib KPVS0040 1
8. Vertical Stabilizer - Bottom Rib KPVS0039 1
9. Vertical Stabilizer - Leading Edge KPVS0042 1
10. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 26
11. U-Bracket KPACO0055 1
12. Aluminum Brace, 1" x .049 x X * KAAC0038-3 0
13, 3/16" Thick Washer ANS960-10 2
14. Vertical Stabilizer - Trailing Edge KPVS0043 1
15. Attach Tang U-STO01 8
16, Gusset KPACO0149 2
17. Hinge Bracket W-HB 1
18. 3/16" Bolt AN3-13A 1
19. 1/4" Shear Nut AN364-428A 1
20. 1/4" Thin Washer AN960-4161. 2
21. U Bracket KPACO0036 4
22. 3/16" Shear Nut AN364-1032A 3
23. 3/16" Thin Washer AN960-10L 4
24. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 16
25. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
26. Horizontal Stabilizer - Boom Bracket KPHS0035 2
27. Horizontal Stabilizer - Adjust Bracket KPHS0010 2
28. Aluminum Bushing, 1/4" x .028 x 1 3/16" * KAACO0038-5 0
29. Vertical Stabilizer - Spreader Tube KPVS0038 1
30. 3/16" Nut Plate K-1000-3 1
31. 1" Saddle 1-NS 2
32. Aluminum Doubler, 7/8" x .058 x 6" * KAAC0038-1 0
33. 1/4" Bolt AN4-17A 1
34. 3/16" Bolt AN3-16A 3

*Builder must fabricate from Raw Stock.

3/ 1/01



LO/L/E

REF. */A 03 e

RIS S—18 STINGER 1I
HORIZONTAL STABILIZER ASSEMBLY

MD3887

£-v0



$-18 Stinger - Horizontal Stabilizer Frame Assembly

PAGE 04-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 80
2. Gusset KPAC0044 8
3. Aluminum Doubler, 7/8" x .058 x 6" and 10" * KAAC0038-1 0
4. 3/16" Castle Nut AN310-3 4
5. 3/16" Thin Washer AN960-10L 8
6. Stainless Steel Hinge W-HB 8
7. 3/16" Bolt AN3-13A 8
8. 3/16" Bolt AN3-15 4
9. Horizontal Stabilizer Spreader Tube, LH KPHS0031-LH 1
9. Horizontal Stabilizer Spreader Tube, RH KPHS0031-RH 1
10. Gusset KPAC0045 4
11. Small Cotter Pin MS24665-134 4
12. Attach Tang U-ST0O01 16
13. 3/16" Nut Plate K-1000-3 8
14. 3/32" Aluminum Pop Rivet 40APR1/8 22
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 36
16. Aluminum Brace, 1" x .049 x X * KAAC0038-3 0
17. Horizontal Stabilizer - Inboard Rib KPHS0028 2
18. U Bracket KPACO0055 2
19. Horizontal Stabilizer - Middle Rib KPHS0029 2
20. Horizontal Stabilizer - Trailing Edge KPHS0032 2
21. 1"End Cap 1 CAP 2
22. Vertical Stabilizer - Top Rib KPVS0035 2
23. Horizontal Stabilizer - Leading Edge KPHS0033 2
24. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 32

*Builder must fabricate from Raw Stock.

6/13/2003



LO/L/E

REF. CONTROL
STICK ASS'Y

MD3914

RFEIYMES S—18 STINGER 1I
ELEVATOR FRAME ASSEMBLY

G-90



§-18 Stinger - Elevator Frame Assembly

PAGE 04-6

# DESCRIPTION PART NUMBER QUANTITY
1. Male Rod End, 1/4" X 1/4" NM-4 2
2. 1/4" Plain Nut AN345-416 2
3. 1/4" Bolt AN4-10 2
4. 1/4" Plastic Washer PW-4 2
5. 3/16" Bolt AN3-14A 4
6. 3/16" Thick Washer AN960-10 20
7. Elevator Horn KPELOO28 2
8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 48
9. Gusset KPAC0044 8
10. 1/4" Castle Nut AN310-4 2
11. Loc Ring RL 27 5/16 2
12. 3/16" Nut Plate K-1000-3 8
13. 3/32" Aluminum Pop Rivet 40APR1/8 20
14. 1"End Cap 1CAP 4
15. Stainless Steel Hinge W-HB 4
16. 3/16" Bolt AN3-15 4
17. 3/16" Bolt AN3-13A 4
18. 3/16" Castle Nut AN310-3 4
19. Small Cotter Pin MS24665-134 4
20. Elevator-Trailing Edge KPELOO13 2
21. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
22. 1/4" Thin Washer AN960-416L 2
23. Internal Brace, 1/2" x .035 x X * KAAC0038-6 0
24 . Elevator-Leading Edge KPEL0012 2

*Builder must fabricate from Raw Stock.

10/08/2001



¢0/20/50

ATHNASSY ANVIA d4adny
[I dHONILS 81—S SlULER Y

£ILvON

~
-~
~

PN




S-18 Stinger - Rudder Frame Assembly PAGE 04-8
# DESCRIPTION PART NUMBER QUANTITY
1. 1"End Cap 1 CAP 1
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
3. Gusset KPAC0044 2
4. 3/32" Aluminum Pop Rivet 40APR1/8 5
5. 3/16" Nut Plate K-1000-3 2
6. 3/16" Bolt AN3-15 2
7. 3/16" Thick Washer AN960-10 14
8. Stainless Steel Hinge W-HB 2
9. 3/16" Bolt AN3-13A 2
10. 3/16" Castle Nut AN310-3 2
11. Small Cotter Pin MS24665-134 2
12. Rudder Rib - Upper KPRDO0061 1
13. Aftach Tang U-STOO01 4
14. 3/16" Shear Nut AN364-1032A 3
15. Rudder Horn, LH TG-RHL 1
16. Rudder Horn, RH TG-RHR 1
17. Rudder-Leading Edge KPRDO0016 1
18. Rudder-Trailing Edge KPRDO0017 1
19. 3/16" Bolt AN3-15A 3
20. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 16
21. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 8
22. Rudder Rib - Lower KPRDQ062 1

6/13/2003



LO/LIE

INSTALLED IN TAIL BOOM ASSEMBLY

TAIL BOOM MOVED FORWARD
FOR CLARITY

NUT PLATE SHOULD HAVE BEEN

MD3889

RARINIES S—18 STINGER- 11
TAIL CABLE ASSEMBLY

6-¥0



PAGE 04-10

$-18 Stinger - Tail Group Cable Assembly

# DESCRIPTION PART NUMBER QUANTITY

1. 3/16" Bolt AN3-15A 6

2. 3/16" Thick Washer ANS60-10 25

3. Top AFT Cable KAHS0011 2

4. Top FWD Cable (4, 5, 6) KAHS0013 2

5. Lower AFT Cable KAHS0014 2

6. 3/16" Bolt AN3-5 4

7. 3/16" Castle Nut AN310-3 4

8. Loc Ring RL 27 1/4 4

9. Tang KPAC0038 2
10. 3/16" Bolt AN3-6A 1
11. Lower FWD Cable KAHS0038 2
12. 3/16" Tensile Nut AN365-1032A 6

3/1/01



L0/2L/9

=
g
D g
;E
=1
> X :
- :
— W /7 :
El /// &
Z o
—3 W)
2> 3
WS
2
<!
N X
—
[ =
=

WOOS WL OINI SILNOM —

L1-v0



PAGE 04-12
$-18 Stinger - Mechanical Trim System
# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 5
2. 3/16" Truss Head Bolt AN526-C1032R12 2
3. Trim Tab End Rib KPTRO007 2
4. 3/16" Single Ear Nut Plate MS21051-L3 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Thick Washer AN960-10 3
7. Aluminum Bushing, 1/4" x .028 x 1/16" * KAAC0038-5 0
8. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
9. Trim Tab Hinge ST-16-BENT 2
10. Wire Swivel/Screw Stop 2361 1
11. Trim Tab Horn KPTRO0008 1
12. Trim Tab KPTR0009 1
13. Cushioned Tube Clamp MS21919WDG3 1
14. Conduit Adjuster Assembly KSFS0014 1
15. Cable Housing Stop Bracket KPTR0O005 1
16. Trim Push Wire TR-PW 211t
17. Trim Cable Housing KSAC0008 20 ft
18. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 15
19. 1/4" Plain Nut AN364-428A 1
20. 3/16" Bolt AN3-3A 1
21. 3/16" Rivet Nut MS27130-A25K 1
22, Zip Ties ZIP TIES 5

*Builder must fabricate from Raw Stock.

6/12/01



W
—_—
-
—~
o
-

p————

MD3891

RRAIMES S—18 STINGER II
LEADING & TRAILING EDGE
SPAR ASSEMBLY

1-G0



S-18 Stinger - Leading & Trailing Edge Spar Assembly

PAGE 05-2

# DESCRIPTION PART NUMBER QUANTITY
1. Tip Bow W-TIP(12) 2
2. Tip Wrap W-TW-F 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 36
4 . 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 16
5. 1/4" Bolt * AN4-35ALP 2
6. 1/4" Bolt * AN4-36ALP 4
7. 1/4" Thin Washer AN960-416L 12
8. Spacer Bushing, 3/8" x .058 x 3" SB-3/8X3 6
9. FWD Strut Plate W-SAP-LE 2
10. Long Wing Channel W-WCL 8
11. 1/4" Shear Nut AN364-428A 12
12. 3/32" Aluminum Pop Rivet 40APR1/8 22
13. 3/16" Nut Plate K-1000-3 12
14 . Horizontal Stabilizer Attach Bracket S2-SAB 8
15. AFT Strut Plate W-SAP-TE 2
16. 3/16" Bolt AN3-22A 2
17 . 3/16" Thin Washer AN960-10L 2
18. 3/16" Tensile Nut AN365-1032A 10
19. 3/32" Aluminum Pop Rivet 40APR1/4 4
20. Stainless Steel Hinge W-HB 12
21. Leading Edge Spar W-LES 2
22. 3/16" Bolt * AN3-34ALP 2
23. 1/4" Bolt * AN4-25ALP 4
24, 1/4" Bolt * AN4-26ALP 2
25. Spacer Bushing, 3/8" x .058 x 2" SB-3/8X2 6
26 . Trailing Edge Spar KPW10629 2
27. 3/16" Bolt AN3-23A 18
28 . Trailing Edge Spar Tip KPWI10630 2
29. 2"End Cap EC-10 2
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 4
31. Tip Gusset Top W-TG-T 2
32. Tip Gusset Bottom W-TG-B 2
33. 3/16" Thick Washer AN960-10 2
34. Loc Ring ** RL 27 1/4 0
35. 3/8" Clevis Pin ** MS20392-5C97 0
36. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 12
*These bolts have a special thin head painted.
They must be used to allow the wing skins to slide on. 3/7/2016

**Referenced from Keel Installation.



LO/L/E

€-G0

W /qm\p_r_zo EDGE SPAR

LONG WING CHANNEL

"L” BRACKET

PO
PLACE THIS WASHER TO EITHER 5
THE FRONT OR BACK DEPENDING

@ MD3892
y ON THE BEST FIT.

RRAARIMES S—18 STINGER 11
UNIVERSAL HINGE ASSEMBLY



PAGE 05-4

S-18 Stinger - Universal Hinge Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Bushing, 1/4" x .028x 1 7/8" * KAAC0038-5 0
2. 1/4" Bolt AN4-17A 2
3. Trailing Edge Spar Root Fitting W-TES-RF 2
4. 1/4" Thick Washer AN960-416 12
5. 1/4" Bolt AN4-16A 2
6. Hinge Cube W-H-CUBE 2
7. Stainless Steel U Bracket ** SU-118 0
8. 1/4" Shear Nut AN364-428A 4

*Builder must fabricate from Raw Stock.
**Referenced from Keel Installation.

3/ 1/01



10/92/1
o w
\

o
/

END OF COMPRESSION TUBE WITH
FIRST _WEB PLATE, PILOT HOLE
APPROX. 2 13/16" FROM END

OF TUBE ‘GOES FORWARD.

5
Nt

NSRS T

MD3893

M?,,,.T RAEIMSS S—18 STINGER II
N~ WING FRAME—INTERNAL STRUCTURE

G-G0



$-18 Stinger - Internal Structure PAGE 05-6
# DESCRIPTION PART NUMBER _QUANTITY
1. Aluminum Bushing, 1/4" x .028 x 3/16" * KAAC0038-5 0
2. 3/18" Thick Washer AN960-10 22
3. 3/16" Plastic Washer PW-3 4
4. Wing Cable, 51" W-WC-51 2
5. 3/16" Bolt AN3-15A 18
6. 3/16" Thin Washer ANG60-10L 30
7. Middle Compression Tube W-MC-151 2
8. Compression Tube Doubler CS-CTD 2
9. 3/16" Shear Nut AN364-1032A 24
10. Wing Cable, 61 W-WC-59 2
11. Drag Brace W-DB-151 2
12. Flap Compression Tube W-FCT-151 2
13. 3/16" Bolt AN3-4A 2
14. Inner Compression Tube W-I10-151 2
15. 3/16" Bolt AN3-16A 6
16. 3/16" Tensile Nut AN365-1032A 2
17 . Drag Brace Root W-DBR-151 2
18. Quter Compression Tube KPWI0117 2
19. Jury Strut Bracket JS-BK 2
20. AFT Strut Plate ** W-SAP-TE 0
21. Attach Bracket ** S$2-SAB 0
22. Tip Gusset Top ** W-TG-T 0
23. FWD Strut Plate ** W-SAP-LE 0
24. Long Wing Channel ** W-WCL 0
25. 3/32" Aluminum Pop Rivet 40APR1/8 4
26. 3/16" Nut Plate K-1000-3 2
27. Teleflex Retainer W-TEL-R 2
28. 3/16" Bolt AN3-14A 2
29. Safety Wire SAFETY WIRE 0

*Builder must fabricate from Raw Stock.
**Referenced from leading and trailing edge spar assembly.

07/26/2001



LO/L/E

USE TAPE TO COVER TOP AND BOTTOM EDGE OF
OUTBOARD RIB.

RRAEIYMES S—18 STINGER II
WING FRAME-OUTBOARD RIB
ASSEMBLY

MD3894

NOTE: ANTI-CHAFE CLEAR TAPE IS SUPPLIED BY BUILDER,

,-G0



Y

PAGE 05-8

$-18 Stinger - Wing Frame - Outboard Rib Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. Qutboard Rib - Web Plate, LH KPWI0096-LH 2
1. Qutboard Rib - Web Plate, RH KPWI0096-RH 2
2. RibTip RIB-TIP 6
3. Outboard Rib - Bottomn Tube KPWI0145 2
4. Outboard Rib - Top Tube KPWI0095 2
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 36
6. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 80
7. Outboard Rib - Web Cap KPWI0118 2

3/ 1/01



LO/L/E

ATHANISSY dId 1.00d

II JIONILS 81-S SUUCER

6-G0



PAGE 05-10

$-18 Stinger - Root Rib Tensioning System

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Tensile Nut AN365-428A 4
2. #8 Pan Head Screw 8X1/2 PHS 102

3. RootRib, LH KAWI0011-L 1

3. Root Rib, RH KAWI0011-R 1

4, "L" Bracket KPWI0169-L 1

4, "L" Bracket " KPWI0169-R 1

5. 3/16" Shear Nut AN364-1032A 2
6. 1/4" Thin Washer AN960-416L 8
7. 1/4" Bolt * KSHWO0049 4

8. 3/16" Bolt AN3-5A 2

9. "L" Bracket KPWI0170 2

*This bolt is nearly threaded it's whole length.

3/1/01



LO/L/E

VERY IMPORTANT
RIVET, SEE TEXT

AILERON HORN ATTACH ANGLE

MD3899

RFNME3 S—-18 STINGER I
AILERON PUSH PULL TUBE SYSTEM

L1-GO



PAGE 05-12
$-18 Stinger - Aileron Push-Pull Tube System
# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer ANG60-416L 6
3. Male Rod End, 1/4" X 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 4
6. 3/16" Plastic Washer PW-3 2
7. 1/4" Plain Nut AN345-416 4
8. Aileron Push Pull Tube, 42 1/8" CS42PPT 2
9. Bearing Flange BR-FLNG 4
10. Bell Crank AIL-2/1BC 2
11. Aileron Push Pull Tube, 109" CS-109PPT 2
12. Bell Crank Gusset, RH CS-BELGU-RH 1
12. Bell Crank Gusset, LH CS-BELGU-LH 1
13. 1/4" Bolt AN4-13 1
14. Compression Tube Doubler * CS-CTD 0
15. 1/4" Plastic Washer PW-4 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18
17. 3/16" Bolt AN3-7A 2
18. Aluminum Bushing, 1/4" x .028 x 3/8" ** KAACO0038-5 0
19. 3/16" Shear Acorn Nut 22NKM02 2
20. 1/4" Thick Washer AN960-416 6
21. 1/4" Shear Nut AN364-428A 2
22. Push Pull Tube Guide KPCS0150 2
23. Bearing SR4APP 4
24, Push Pull Tube End Fitting CS-3/4PTEF 8
25. 1/4" Castle Nut AN310-4 1
26. Loc Ring RL 27 1/4 1
27. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 32
28. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2

*Referenced from internal structure.
**Builder must fabricate from raw stock.

3/ 1/01



LO/LE/B

SEE FLAP ASSEMBLY
LEFT FLAP SHOWN NOT
COVERED FOR CLARITY

SEE WING FRAME
INTERNAL STRUCTURE

5

RRARRWMDES S—-18 STINGER 11
FLAP SYSTEM—IN FLIGHT ADJUSTABLE

£1-60



PAGE 05-14
§-18 Stinger - Flap System
In-Flight Adjustable
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 2
2. 3/16" Plastic Washer PW-3 2
3. Female Rod End NF-3 2
4. 3/16" Thin Washer AN960-10L 2
5. 3/16" Shear Acorn Nut 22NKMO02 2

3/1/01



LO/CLiv

ATHWNEISSV LATIId dVTd

[I d4ONILS 81—-S SUHER

BO6LON

g N\
[ A Y
2N
—_—f - —— . ——— ] \
c -9
g NN\
m ~N -
w
N
~
F Y
t ]

ON38 JO L4V

[ ~
z ~
13AM NV ¥3H1390L 3Z33N0S
-
e

G1-50



PAGE 05-16
$-18 Stinger - Flap Fillet Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-15A 2
2. 3/16" Thin Washer AN960-10L 4
3. 3/16" Shear Acorn Nut 22NKMO02 2
4. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 16
5. Flap Fillet-Outer Wrap KPFL0028 1
6. Flap Fillet-Rib KPFL0029 2
7. Small Rubber Edging 8510K11 36 in

4/13/01



¢0/90/90

FUEL PUMP (SUPPLIED WITH ENGINE)

\\\\qo CARBURETORS _qx//ﬂ \\

17
-~ TO CARBURETORS
1 _Toc E

P\l .1“11 \_A.

1
i
1
1
t

=

3
~N M
4
U

/

2
(PULSE LINE TO ENGINE)

ST-16 TANGS
ON ENGINE
MOUNT

MD3936

RRARNME3 S—-18 STINGER
503/582 FUEL SYSTEM, SINGLE WING TANK

1-90




$-18 Stinger - 503/582 Fuel System - Single Wing Tank

PAGE 06-2

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 12
2. 1/4" Blue Fuel Line FS-FL 25 ft
3. Wire & Fuel Line Cover KPCV0032

4. Primer Pump Kit ** SINGLE PRIMER(6)

5. Primer FuelLine T * PRIME-LINE-T

6. Fuel Filter FS-FIL

7. Straight Withdrawal Fitting 8330

8. Fuel Shut Off Valve FS-S-OFF

9. Zip Ties ZIP TIES 1

10. Safety Wire SAFETY WIRE

11. Fuel Mixer Block FS-FMB

12. Sump Drain Valve 8336

13. 3/16" Shear Nut

14 . Line Clamp, 5/16" 1.D.

15. 3/16" Bolt

16. 3/16" Thick Washer

17 . 3/16" Bolt

18. 3/4" Cushioned Tube Clamp
19. Loctite Blue

20. 90 Withdrawal Fitting

21. Primer Pump *

22. 1/8" Primer Line

23. 5/16" Overflow Hose

24 . Shrink Wrap

25. 1/4" Fuel Line Quick Disconnect,Male & Female Pair
26. Coil Wrap

*Supplied with Primer Kit.
**Referenced.

AN364-1032A
FS-LCL 5/16ID
AN3-11A
AN960-10

AN3-7A
MS21919-DG12
LOC-TITE

8342
PRIME-PUMP
PRIMER LINE
EGCS-OFH
KSAC0006

1/4 QUICK DISCONNECT
1/2 SPIRAL LOOM

5 =

NN 2HONONMNNNODE A OO0 A WAa0OO0
=

7/10/02



¢0/90/90

MNVL ONIM HTONIS WHLSAS Tind 216
dIDNILS 81-S SUlER

YSZYAN

N 4

13n4 Ol

dhNd 13n4 01/

ve-90



$-18 Stinger - 912 Fuel System - Single Wing Tank

PAGE 06-2B

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 7
2. 1/4" Blue Fuel Line FS-FL 15 ft
3. Wire & Fuel Line Cover KPCV0032 1
4. 1/4" Black Fuel Line * 27002A 0 ft
5. Small Hose Clamp 5-6202 3
6. Fuel Filter FS-FIL 1
7. Straight Withdrawal Fitting 8330 3
8. Fuel Shut Off Valve FS-S-OFF 1
9. Zip Ties ZIP TIES 10
10. 1/4" Fuel Line Quick Disconnect,Male & Female Pair 1/4 QUICK DISCONNECT 2
11. Fuel Mixer Block FS-FMB 1
12. Sump Drain Valve 8336 1
13. 3/16" Shear Nut AN364-1032A 2
14 . Line Clamp, 5/16" |.D. FS-LCL 5/161D 4
15. 3/16" Bolt AN3-11A 2
16. 3/16" Thick Washer AN960-10 2
17 . Coil Wrap 1/2 SPIRAL LOOM 2 ft
18. 3/4" Cushioned Tube Clamp MS21919-DG12 2
19. Loctite Blue LOC-TITE 0
20. 90 Withdrawal Fitting 8342 2

*Reference 912 Engine, Throttle/Fuel Hookups.

7/10/02



INOOW MNVI THNA

MANVL ONIM HTONIS

I H4ONILS &81—S SLUILER Y

¥ AJY
L68TAN

vo/veiclL

€-90



$-18 Stinger - Fuel Tank Mount - Single Wing Tank

PAGE 064

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 6
2. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
3. Outer Tank Support KPFS0043 1
4. Fuel Tank, RH KPFS0005-R 1
5. U Bracket KPACO0055 1
6. Tank Withdrawal Fitting KPFS0017 3
7. Attach Bracket S2-SAB 1
8. Inner Compression Tube * W-10-151 0
9. 3/16" Bolt AN3-3A 7
10. 3/16" Thick Washer AN960-10 9
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 5
12. 90 Withdrawal Fitting ‘8342 2
13. Straight Withdrawal Fitting 8330 1
14, 3/16" Bolt AN3-15A 1
15. 3/16" Bolt AN3-14A 1
16. 3/32" Aluminum Pop Rivet 40APR1/8 4
17. 3/16" Shear Nut * AN364-1032A 0
18 3/16" Bolt* AN3-15A 0
19 Fuel Cap KSFS0007 1
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
22 . Bead Chain - Retainer Sleeve KSHWO0014 1
23. #3 Bead Chain KSHWO0012 7 in
24 . Bead Chain - End Coupling KSHWO0013 1
25. Plastic Retainer KPF50012 1
26. 1/8" Small Brass Washer AN960-B4 1
27 . Plastic Baffle *** KSFS0012 0
28. Rubber Gasket *** KSFS0013 0
29. O-Ring KSFS0009 3
30. Rubber Washer 'KSFS0010 3
31. 1/2" Thick Washer AN960-816 3
32. Nut-Flared Tube Bulkhead AN924-5D 3
33. Thread Sealant ** KSAC0014 0
34. Loctite Blue LOC-TITE 0
35. Vent Tube KPFS0020 1
36. Conduit Adjuster Assembly KSFS0014 1
37. 1/4" Plain Nut AN345-416 1
38 1/4" Large Washer AN970-4 1
3g. 1/4" Shear Nut AN364-428C 1
40. 3/16" Nut Plate K-1000-3 1
41. 3/16" Single Ear Nut Plate MS21051-L3 1
42 . Clear Fuel Line 2' KSFS0008 1
43, 3/8 Line Clamp FS-LCL 3/8 4
44, 1/4" x 1/4" 90 Fitting 7-11044 2
45, 1/4" Tee 8338 1
46. Fuel Line Hose Clamp, 5/16" FS-LCL 5/16 3
47. Long Nylon Tie LG-N-TIE 1
48. 1/4" Fuel Line, Blue FS-FL 0

“Referenced from wing frame assembly.

**Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.

“**Supplied with Fuel Cap.

12/24/2004



¢0/90/90

FUEL PUMP ({SUPPLIED WITH ENGINE)

1
TO FUEL 7 ~—
TANK ] . TO CARBURETORS
14
25
¢-JO / 14
/ @

22
\._ o
//W 21
/@,uﬂm
25

S-90

{PULSE LINE TO ENGINE)

ST—16 TANGS 2
ON ENGINE
MOUNT
g
* IMPQRTANT: LOCATE "Y" AS ; 4 @ ,
4 NEAR TO MIXER BLOCK AS
_— POSSIBLE. 170 ® ® a\ ;
8
N mmﬂ\\ L-\Hdmuxd
1 7 !
Ne P ®
2 1 ~ . 13
A N P YT
1 1 -7 -®
\ Ed
\\ v wo/+ 1 N\u A ‘V\Vna '
\\\ _ -
\ 2 D& NI
\O l//:_ > \\\\ '/ 1
._m \ rd IJ D / N
[} 1 i
Gh\ s L. P~
\Qv/. ~d _
MD3937 2y 20

/
RIFEINMES3 S—18 STINGER 2

503/582 FUEL SYSTEM, OPTIONAL DUAL WING TANK



S-18 Stinger - 503/582 Fuel System - Optional Dual Wing Tank

In addition to Single Tank System

PAGE 06-6

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 8
2. 1/4" Blue Fuel Line FS-FL 15 ft
3. Wire & Fuel Line Cover ** KPCV0032 0
4. Primer Pump Kit ** DUAL PRIMER(6) 0
5. Primer Fuel Line T * PRIME-LINE-T 0
6. Fuel Filter ** FS-FIL 0
7. Straight Withdrawal Fitting ** 8330 0
8. Fuel Shut Off Valve ** FS-S-OFF 0
9. Zip Ties ™ ZIP TIES 0
10. Safety Wire ** SAFETY WIRE 0
11. Fuel Mixer Block ** FS-FMB 0
12. Sump Drain Valve ** 8336 0
13. 3/16" Shear Nut ** AN364-1032A 0
14 . Line Clamp, 5/16" 1.D. FS-LCL 5/16ID 4
15. 3/16" Bolt ** AN3-11A 0
16. 3/16" Thick Washer ** AN960-10 0
17 . Fuel Line "Y" Connector 8345 2
18. 3/4" Cushioned Tube Clamp ** MS21919-DG12 0
19. Loctite Blue ** LOC-TITE 0
20. 90 Withdrawal Fitting ** 8342 0
21. Primer Pump * PRIME-PUMP 0
22. 1/8" Primer Line ** PRIMER LINE 0
23. 3/16" Bolt ™ AN3-7A 0
24. Coil Wrap ** 1/2 SPIRAL LOOM 0 ft
25. 1/4" Fuel Line Quick Disconnect,Male & Female Pair 1/4 QUICK DISCONNECT 2
26. 5/18" Overflow Hose ** EGCS-OFH 0 ft
27 . Shrink Wrap ** KSAC0006 0in

*Supplied with Primer Kit.
**Referenced.

7/10/02



¢0/90/90

MNVI DONIM TVNAd TYNOILAO ‘WHLSAS TdNd 216
dUDNILS 81-S SUULERY

Pz ve SSZHAW

—

8l
< L
9l d 7 ® é\
R e ‘0 i L
L " ¢ @ TN
S ® l 5 é ¢
i
S® A
Ao
l &g N
A
é ® | ‘3781S50d
L~ 1 ® SV %0018 ¥3IXIN_OL ¥VaN
_® SV .A. 31vO01 :INVIHOdAI «
S &

ANVL

V% e bl 1304 0L

vl
/e .
OL ’P \\\
bl
dWNd 13n4 OL ~
MNVL
13n5 oL

e

v9-90



$-18 Stinger - 912 Fuel System - Optional Dual Wing Tank
In addition to Single Tank System

PAGE 06-6B

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 8
2. 1/4" Blue Fuel Line FS-FL 15 ft
3. Wire & Fuel Line Cover ** KPCV0032 0
4. 1/4" Black Fuel Line * 27002A oft
5. Small Hose Clamp ** 5-6202 0
6. Fuel Filter ** FS-FIL 0
7. Straight Withdrawal Fitting ** 8330 0
8. Fuel Shut Off Valve ** FS-8-OFF 0
9. Zip Ties *™* ZIP TIES 0
10. 1/4" Fuel Line Quick Disconnect,Male & Female Pair 1/4 QUICK DISCONNECT 2
11. Fuel Mixer Block ** FS-FMB 0
12. Sump Drain Valve ** 8336 0
13. 3/16" Shear Nut ** AN364-1032A 0
14 . Line Clamp, 5/16" 1.D. FS-LCL 5/161D 4
15. 3/16" Bolt ** AN3-11A 0
16. 3/16" Thick Washer ** AN960-10 0
17. Fuel Line "Y" Connector 8345 2
18. 3/4" Cushioned Tube Clamp ** MS21919-DG12 0
19. Loctite Blue ** LOC-TITE 0
20. 90 Withdrawal Fitting ** 8342 0
21. Coil Wrap ** 1/2 SPIRAL LOOM 0 ft

*Reference 912 Engine, Throttle/ Fuel Hookup.
**Referenced.

7/10/02



LNNOW MNVI "TdNd

SUULEkR I

MANVEL ONIM 'TVNAd "TYNOILLJO

[T ddONILS 81—S

I_IE]Z
<

2
>DJ

vo/ive/ieL



S-18 Stinger - Fuel Tank Mount - Optional Dual Wing Tank

In addition to Single Tank System

PAGE 06-8

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 6
2. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
3. OQuter Tank Support KPFS0043 1
4. Fuel Tank, LH KPFS0005-L 1
5. U Bracket KPACO0055 1
6. Tank Withdrawal Fitting KPFS0017 3
7. Attach Bracket S2-SAB 1
8. Inner Compression Tube * W-10-151 0
9. 3/16" Bolt AN3-3A 7
10. 3/16" Thick Washer AN960-10 9
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 15
12. 90 Withdrawal Fitting 8342 2
13. Straight Withdrawal Fitting 8330 1
14. 3/16" Boit AN3-15A 1
15. 3/16" Boit AN3-14A 1
16. 3/32" Aluminum Pop Rivet 40APR1/8 4
17. 3/16" Shear Nut * AN364-1032A 0
18. 3/16" Bolt * AN3-15A 0
19. Fuel Cap KSFS0007 1
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 1
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
22 Bead Chain - Retainer Sleeve KSHWO0014 1
23. #3 Bead Chain ‘KSHWO0012 7 in
24 . Bead Chain - End Coupling KSHWO0013 1
25. Plastic Retainer KPFS0012 1
26. 1/8" Small Brass Washer AN960-B4 1
27 . Plastic Baffle *** KSFS0012 0
28 . Rubber Gasket *** KSFS0013 0
29. O-Ring KSFS0009 3
30. Rubber Washer KSFS0010 3
31. 1/2" Thick Washer AN960-816 3
32 Nut-Flared Tube Bulkhead AN924-5D 3
33. Thread Sealant ** KSAC0014 0
34 . Loctite Blue LOC-TITE 0
35. Vent Tube KPFS0020 1
36. Conduit Adjuster Assembly KSFS0014 1
37. 1/4" Plain Nut AN345-416 1
38. 1/4" Large Washer AN970-4 1
39. 1/4" Shear Nut AN364-428C 1
40. 3/16" Nut Plate K-1000-3 1
41. 3/16" Single Ear Nut Plate ‘MS21051-L3 1
42 . Clear Fuel Line 2' KSFS0008 1
43. 3/8 Line Clamp FS-LCL 3/8 4
44, 1/4" x 1/4" 90 Fitting 7-11044 2
45, 1/4" Tee 8338 1
46. Fuel Line Hose Clamp, 5/16" FS-LCL 5/16 3
47. Long Nylon Tie LG-N-TIE 1
48. 1/4" Fuei Line, Blue FS-FL 0

*Referenced from wing frame assembly.
“*Thread Sealant (builder provides) is recommended but Loctite Blue can also be used.
*Supplied with Fuel Cap.

12/24/2004



LO/LE/OL

RH SHOWN

NO

MD3900
10 mo\—\%w
1977 18

17

RRFEIWDES S—-18 STINGER II
FLAP FRAME ASSEMBLY

b-20



PAGE 07-2
§-18 Stinger - Flap Frame Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Rib #1 KPAL00OS 2
2. Flap/Aileron Rib #2 KPAL0Q0Q7 2
3. Flap/Aileron Rib #3 KPAL0QOS 2
4 . Flap/Aileron Rib #4 KPAL0Q009 2
5. Flap/Aileron Rib #5 KPAL00O10 2
6. Flap/Aileron Rib #6 KPAL0O011 2
7. Flap/Aileron Rib #7 KPALOO12 2
8. Flap Spar Assembly KPFLO030 2
9. Flap/Aileron Trailing Edge Spar KPAL0O14 2
10. Trim Tab Hinge ST-16-BENT 4
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 72
13. 3/16" Nut Plate K-1000-3 6
14, 3/32" Aluminum Pop Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Thick Washer AN960-10 12
18. 3/16" Bolt AN3-14A 8
19. 3/16" Castle Nut AN310-3 6
20. Small Cotter Pin MS24665-134 6
21. 3/16" Thin Washer AN960-10L 6
22. 3/16" Shear Acorn Nut 22NKMO2 4
23. 3/16" Bolt AN3-10A 2
24 . Aileron Clip W-A-CLIP 2
25. Aluminum Bushing, 1/4" x 0.28 x 1/2" * KAACO0038-5 0
26. Fiap/Aileron Horn Attach Angie, RH KPALQO15-R 1
26. Flap/Aileron Horn Attach Angle, LH KPALOO15-L 1
27 . 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 20

*Builder must fabricate from Raw Stock.

08/29/2001



LO/LE/OL

RRAFIMME3 S—-18 STINGER 11
AILERON FRAME ASSEMBLY

MD3901

£-20



P
S-18 Stinger - Aileron Frame Assembly AGE 074

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Rib #1 KPALOOO6 2
2. Flap/Aileron Rib #2 KPALO0O7 2
3. Flap/Aileron Rib #3 KPAL0OO8 2
4. Flap/Aileron Rib #4 KPAL0O0Y 2
5. Flap/Aileron Rib #5 KPAL0010 2
6. Flap/Aileron Rib #6 KPALQOO11 2
7. Flap/Aileron Rib #7 KPAL0OO12 2
8. Aileron Spar KPALOGO5 2
9. Flap/Aileron Trailing Edge Spar KPALOO14 2
10. Trim Tab Hinge ST-16-BENT 4
11. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 8
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 72
13. 3/16" Nut Plate K-1000-3 6
14. 3/32" Aluminum Pop Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Thick Washer AN960-10 12
18. 3/16" Bolt AN3-14A 8
19. 3/16" Castle Nut AN310-3 6
20. Small Cotter Pin MS24665-134 6
21. 3/16" Thin Washer AN960-10L 6
22, 3/16" Shear Acorn Nut 22NKM02 4
23. 3/16" Bolt AN3-10A 2
24 . Aileron Clip W-A-CLIP 2
25. Aluminum Bushing, 1/4" x 0.28 x 1/2" * KAACO0038-5 0
26. Flap/Aileron Horn Attach Angle, LH KPALOO15-L 1
26. Flap/Aileron Horn Attach Angle, RH KPALOO15-R 1
27. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 20

*Builder must fabricate from Raw Stock.

08/29/2001



—_

"
;@
=is
=
T 0,
= |

I,
ECD
2

=
L
0 Q2
C =
=iy

GO6LAN

€0/€2/6

1-80



S-18 Stinger - Adjustable Lift Strut

PAGE 08-2

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 12
2. 5/16" Bolt AN5-13A 2
3. 5/16" Bolt ANS-12A 4
4. 5/16" Clevis Pin MS20392-4C33 2
5. 5/16" Bolt AN5-15A 2
6. 5/16" Thick Washer AN960-516 16
7. AFT Upper Lift Strut Connector LS-ACU-2 2
8. AFT Lift Strut KPLS0008 2
9. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
10. AFT Lift Strut Gusset 116-S-GUSS-A 2
11. Lower Strut Fitting - FWD - LH KPLS0013-L 1
11. Lower Strut Fitting - FWD - RH KPLS0013-R 1
12. Loc Ring RL 27 5/16 2
13. Aluminum Bushing, 3/8" x .035 x 1/2" ** KAAC0038-10 0
14 FWD Lift Strut KPLS0007 2
15. AFT Lift Strut Gusset 116-S-GUSS-B 2
16. 5/16" Bolt ANS5-17A 2
17. 5/16" Thin Washer AN960-516L 8
18. Shim* UNV-SHIM 4
19. Small Lift Strut Chord Template KPLS0004 1
20. 5/16" Bolt ANS-11A 2
21. Rod End 3/8X24 ROD END 2
22. Adjustor End S-AE-3/4 2
23, 3/16" Shear Acorn Nut 22NKMO02 4
24, 3/16" Thick Washer AN960-10 8
25. 3/16" Bolt AN3-13A 4
26. Large Lift Strut Chord Template KPLS0003 1
27. 3/8" Plain Nut MS35650-3382 2
28 . Loctite Blue LOC-TITE 0
29 . Upper Strut Fitting - FWD KPLS0012 2

“Make shim from .020 blank provided if necessary.
**Builder fabricates from 3/8X.058. Drill out bushing to 5/16".

9/25/02



ATINASSY INYLS AdNC O

IT ¥4ONILS 81-S SULERY

906£aN

/ 1NY1S QHVYMHO04

£-80



PAGE 084
$-18 Stinger - Jury Strut Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. Jury Strut Bracket ** JS-BK 0
2. 3/16" Bolt AN3-15 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 36
4. Gusset JS-JGN 4
5. Gusset JS-JGNW 2
6. Drilled Bushing Aluminum Insert JS-BUC-B 4
7. Forward Jury Strut, 1/2" .035x 19 1/8" * KAAC0038-6 0
8. Diagonal Jury Strut, 1/2" .035 x 32 7/8" * KAACO0038-6 0
9. Cross Strut, 1/2" x .035 x 23 3/16" * KAACO0038-6 0
10. Small Cotter Pin MS24665-134 4
11. 3/16" Clevis Pin MS20392-2C17 4
12. 1/4" Thin Washer ANS60-416L 2
13. 1/4" Tensile Acorn Nut 42NKE-048 4
14. 1/4" Eyebolt AN43B-15A 2
15, 3/16" Bolt ** AN3-16A 0
16. 3/16" Tensile Nut ** AN365-1032A 0
17. 1/4" Eyebolt AN43B-14A 2
18. 1/4" Thick Washer AN960-416 2
19. 3/16" Thick Washer ANS60-10 4
20. Small Cotter Pin MS24665-134 2
21. 3/16" Castle Nut AN310-3 2

*Builder must fabricate from Raw Stock.
**Referenced from internal structure.

3/1/01



LO/L/E

HIVMAIVH ANV SHHAOD NOYIOVA dN0¥D 'IIVL
II JUONILS 81-5 SU(EEY

6065aN

L




PAGE 09-2

$-18 Stinger - Tail Group Dacron Covers and Hardware

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Stabilizer Dacron Cover * KICV0001-7 1
2. Rudder Dacron Cover * KICV0001-8 1
3. Elevator Dacron Cover, LH * KICV0001-11 1
4. Elevator Dacron Cover, RH * KICV0001-12 1
5. Lacing Wires, 36" x 1/16" (stick) TG-LW-1/16 8
6. Nylon Lace Up Rope 36 SEINE 36 ft
7. Horizontal Stabilizer Dacron Cover, LH * KICV0001-9 1
8. Horizontal Stabilizer Dacron Cover, RH * KICV0001-10 1
9. S-18 Stinger Covering Kit KICV0001 1
10. Rudder Lacing Cap ** KPRDO0035 1
11. #6 Small Pan Head Screw 6RX1/2 PHS 2

*Supplied with covering kit (KICV0001).
**Builder trims to fit. Refer to text for details.

3/1/01



LO/L/E

JIVMAYVH ANV SHHAOD NOHOVA ODNIM
II 44ONILS 81-S SUEEY

OlL6¢aN

€-60



PAGE 09-4

$-18 Stinger - Wing Dacron Covers and Hardware

# DESCRIPTION PART NUMBER QUANTITY
1. Rib Tip RIB-TIP 48
2. Wing - Top Rib KPWIO093 14
3. Wing - Bottom Rib KPWI0094 14
4. Rib-Contour Fitting CON-2 16
5. Wing - Top Tip Rib KPWI0098 2
6. Wing - Bottom Tip Rib KPWI0097 2
7. Wing-Dacron Cover, RH * KICV0001-2 1
8. Wing-Dacron Cover, LH * KICVv0001-1 1
9. #8 Pan Head Screw ** 8X1/2 PHS 0

*Supplied with covering kit (KICV0001).
**Referenced from root rib tensioning system.

3/ 1/01



LO/LIE

\>__.mmoz\:>v FRAME

Uy

HARDWARE DETAIL

T CAREFULLY SUDE OVER

AILERON/FLAP FRAME
/

RRARINMES S—-18 STINGER 11
AILERON/FLAP DACRON COVERS AND HARDWARE

MD3911

G-60



PAGE 09-6

S-18 Stinger - Aileron/Flap Dacron Covers and Hardware

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Tensioning Rib KPAL0013 4
2. 3/16" Single Ear Nut Plate MS21051-L3 8
3. 3/32" Aluminum Pop Rivet 40APR1/8 16
4, Aileron Flap Tension Bolt 10/32 X 2 1/2SSPAN 8
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 40
6. Flap/Aileron-Tension Strip KPFL0031 4
7. Flap Dacron Cover, LH * KICV0001-3 1
8. Flap Dacron Cover, RH * KICV0001-4 1
9. Aileron Dacron Cover, RH * KICV0001-5 1
10. Aileron Dacron Cover, LH* KICV0001-6 1
11. Flap/Aileron Rib #1 ** KPAL0O006 0

*Supplied with covering kit (KICV0001).
**Referenced from Flap/Aileron Frame Assembly.

3/1/01



LO/L/E

NOILVTIVLSNI ONIHIVAd LNYLS AdNr TVNOILJO
[T d4ONILS 81-S SUE

LO6EAN

LNYLS QYVYMIO0S

LNYLS LavY

-0l



PAGE 10-2

S$-18 Stinger - Optional Jury Strut Fairing Installation

# DESCRIPTION PART NUMBER QUANTITY
1. Jury Strut Fairing JS-FAIR 2
2. 3/32" Aluminum Pop Rivet 40APR1/8 8

3/ 1/01



L-volL

NN
CANOPY TOP ///
AFT FORMER //w/

AN

10/80/01

174

WINDSHIELD
SIDE .Emm

FOOT STEP DOUBLER
26 REFERENCED FROM
NOSE POD ASSY

AFT RUDDER PEDAL
PIVOT TUBE REFERENCED
FROM NOSE POD ASSY

REFERENCED FROM
NOSE POD ASSEMBLY

MD4070

RRRIMES S—-18 STINGER 1I
OPTIONAL FAIRING/WINDSHIELD

ASSEMBLY



$-18 Stinger - Optional Fairing / Windshield Assembly

PAGE 10A-2

# DESCRIPTION PART NUMBER QUANTITY
1. Canopy KPWS0024 1
2. Vortex Generator KPWS0023 2
3. Windshield Side Tube KPFU0334 2
4. Upper-Canopy KPWS0022 1
5. 3/16" Countersunk Machine Bolt AN509-1032R14 3
6. 1/4" Thin Washer AN960-416L 9
7. 3/16" Shear Acorn Nut 22NKMO02 3
8. 3/16" Bolt AN3-25A 1
9. 3/16" Thin Washer AN960-10L 12
10. 3/16" Shear Nut AN364-1032A 7
11. Windshield Tube Keel Connect Tube KPFU0337 1
12. 90 Degree Elbow KPFUO0338 2
13. Gusset-Canopy Top Aft Former-LH KPFU0336-L 1
13. Gusset-Canopy Top Aft Former-RH KPFUO0336-R 1
14. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 19
15. 3/16" Bolt AN3-10A 2
16. Handle-Canopy KPFUO0335 1
17 . Canopy Top Aft Former KPFU0333 1
18. Screw Rivet M60-0580-01 50
19. 3/16" Countersunk Machine Bolt MS24694550 2
20. S-18 Foot Step KPFU0347 1
21. 3/16" Bolt AN3-12A 3
22. Footstep Mount Bracket KPFU0344 1
23. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 27
24. Fairing Gusset KPFU0326 2
25. Anti-Slip Tape, 2" Abrasive KSAC0045 8 in
26. 3/16" Thick Washer ANS60-10 4
27. 3/16" Bolt AN3-14A 2
28. 8-32 Single Ear Nut Plate MS21051-08 8
29. 8-32 Machine Bolt AN526-832R6 8
30. 3/32" Aluminum Pop Rivet 40APR1/8 20
31. Step Socket KPFU0345 1
32. Loctite Blue * LOC-TITE 0

*Builder Supplied.

10/08/2001



LO/LL/EL

OVH WODHHLNI ANV
SHAINNVId TVNOILJO

[ YAONILS 81-S UL

8 L¥AW

/ /
4 7
J ’
’ /
J s
w\ .\
: : \ /
/
-

-
o
®
-

BVA
S

AN
J //A

/




S-18 Stinger - Optional Planniers & Intercom PAGE 108-2

# DESCRIPTION PART NUMBER QUANTITY

1. Intercom Bag KPINOO49 1
2. Planniers™ KPIN0048 1

*Up to 2 Planniers available.

12/11/2001



TVNOILJO

SHH OIS
dHONILS 8T—S

+9Z+AN

SULE)e

HOLIMS HIMOd OL (+)

ONNOND oL {-)

LHOM "AYN RO¥A
ONNOXD YO8

AM3LIVE 3USOdd0 -
30VI3SNA 40 QIS ONVH 1437

1no a3id
oH .2/L

Z0/90/80

UM JBOHIS AVHD

"NOUVTITTVISNI TNLS

31YIMIZV4 AISY3 JHON OL ONILYOD Y31
ONY ONINIADD ¥4V TUINN S3L NMOQ 3LN0Y
4IvH NI (SIBOMLS HLM Q3QIAOHG) JuiM
MOTT3A TIONIS ONY JHIM-ILINN AVED LTS

NONTTV
s s
¥vdS 3003 ONMIVAL »
[os) =
= vZ
=2 |—
m
4]
4 AR 61 €2
39VI3SN4 OL ONNOHD ‘|||| / 4“‘ 30V13SN4 O1 ONNONS
N\
zZ — 8l AN SINM - INNOM 380XIS OSTV 33§

AINNOAW 1HON "AWN 01 ONNOND

a\ﬂ\é

Juim ONNOYD HOVIE

/

9

JyIm HIMOD 03
JEVD 180415 IMM-€
3uim ONNOND 3078
JYiM H3ImOd 3N

AINNOW LHDN "AYN QL ONNOHO
Sl = 6
34iM ONNOND MINE /

3yIM H3MOd O3d
37gv0 IB0ULS Jum-¢
yim ONNOYD 3N
M ¥3ImOd 3INg

Y3I41L038/H0IVINOTY WOY S
3YIM JOH OINI_3yiM 331
18V1S DIMIDTTI-NON 4

L =201



$-18 Stinger - Optional Strobes

PAGE 10C-2

23. 14 Gauge Eye Terminal, Biue 1/4"
24. Whelen Strobe Light Power Supply
25. 8/32" Truss Head Bolt

1/4 EYE 14 GA
A413A, HDA-DF
AN515-8R7

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 3
2. 3/16" Thick Washer AN960-10 6
3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4
4. 3/16" Bolt AN3-5A 3
5. 7/8" Cushioned Tube Clamp MS21919-DG14 2
6. Whelen Left Strobe Light AB00-PR 1
7. Whelen Right Strobe Light AB00-PG 1
8. 10 AMP Fuse KSES0020-10 1
9. Navigation Light Tip Mount NAV-TIP-MT 2
10. Key Start Switch * 25-6 0
11. Switch MS35058-22 2
12. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
13. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3
14. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft
15. 14 Gauge, In Line Fuse Holder KSES0019 2
16. 15 AMP Fuse KSES0020-15 1
17. Terminal Y Connector, Brass IP-YC 1
18. 14 Gauge Female Spade Terminal, Blue IP-7128 6
19. 14 Gauge Male Spade Terminal, Blue IP-7126 3
20. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
21. Whelen Installation & Cable HD-60 1
22 . 14 Gauge Splice, Butt Connector IP-7132 4
2
1
6
1

26. 3/4" Cushioned Tube Clamp

*Referenced from S-18 Electrical Schematics.

MS21919-DG12

7/11/02



	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf

	parts 05-2.pdf
	PPR - S-18

	parts 03B-16.pdf
	PPR - S-18




